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Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. $R@gion
Number: 720267.

DEKRA Testing and Certification is a laboratory kwid measurement site in compliance with the remergs of
RSS 212, Issue 1 (Provisional) and has been aduldtlet list of filed sites of the Canadian Certifioa and
Engineering Bureau. Reference File Number: ISEDI462.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @&asarement equipment.

DEKRA Testing and Certification guarantees theatdlity of the data presented in this report, whiglhe result of
the measurements and the tests performed to tmeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahfécilities available at DEKRA Testing and Ckeation at the
time of performance of the test.

DEKRA Testing and Certification is liable to thaetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbefdst.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions
1. This reportis only referred to the item thas badergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe ¥Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghe DEKRA Testing and Certification internal dotant PODTO000.

Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N°© Date of reception
52288/001 Module ME910C1-NA 355154089999656 2017-01-25
46047/018 LTE antennas 2015-05-12
40081/003 Test board 113990003417 2013-07-23

1. Sample S/01 has undergone the test(s).

All radiated tests indicated in appendix A.
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Sample S/02 is composed of the following elements:

Control N° Description
52288/009 Module
46047/015 Test board

Model

ME910C1-NA

D DEKRA

Serial N° Date of reception
355154089995183 2017-05-30
113990005110 2013-07-23

1. Sample S/02 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a wireless LTE Modid@ ™.

Identification of the client

TELIT COMMUNICATIONS
Via Stazione di Prosecco 5/B.

34010 Sgonico. Trieste-Italy.

Testing period

The performed test started on 2017-02-11 and #&uisin 2017-07-05
The tests have been performed at DEKRA TestingGartification.

Environmental conditions

In the control chamber, the following limits weretrexceeded during the test:

Temperature Min. :_ 15°C
Max. = 35 °C
Relative humidity mg]);.iz?%o&
Shielding effectiveness > 100 dB
Electric insulation >10KQ
Reference resistance to earth <1Q
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In the sem

ianechoic chamhée following limits were not exceeded during thstt

Temperature Min. =15 °C
P Max. = 35 °C
. -, Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tesbt an
receiver antenna, (30 MHz to 1000 MHz)

Fie

Id homogeneit More than 75% of illuminated surface is betweem@ 6
generty dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements theafmitplimits were not exceeded during the test:

Temperature Min. =15°C
Max. = 35 °C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Remarks and comments

1: 1; The tests have been performed by the techpéraonnel: José Carlos Luque.

2: Used instrumentation.

Conducted Measurements

© hrwWNE

Last Cal. date  Cal. due date

Spectrum analyser Agilent PSA E4440A 2015/10 7700
Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
Vector signal analyzer Rohde & Schwarz FSQ8 ABL6 2018/06
Climatic chamber HERAEUS VM 07/100 2016/03 2083/
DC power supply R&S NGPE 40/40 2014/11 2017/11
Universal Radio communication Tester R&S

CMWS500 2016/02 2018/02

D DEKRA
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Radiated Measurements

I

© oN o

11.

Last Cal. date
Semianechoic Absorber Lined Chamber ETS

FACT3 200STP N-A.
BiconicalLog antenna ETS LINDGREN 3142E 2017/04
Multi Device Controller EMCO 2090 N.A.
Double-ridge Guide Horn antenna 1-18 GHz 2016/11
SCHWARZBECK BBHA 9120 D

Broadband Horn antenna 18-40 GHz
SCHWARZBECK BBHA 9170 2017/03
Horn antenna 0.8-18 GHz Rohde & Schwarz R&S N.A
HF907 (Link antenna) T

EMI Test Receiver Rohde & Schwarz ESU 40 2016/03
Spectrum analyser Rohde & Schwarz FSW50 2015/12
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA

0118-1M 2016/02

RF pre-amplifier 18-40 GHz BONN ELEKTRONIK

BLMA 1840-1M 2015/12
Universal Radio communication Tester R&S 2016/02

CMW500

D DEKRA

Cal. due date
N.A.

@02
N.A.

2019/11

2020/03

N.A.

18218
7/201

2018/02

2017/12

2018/02
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Testing verdicts

[N o) =T o] o] 1 Tot=1 o] L= PSR : N/A

PASS .. : P

FAIL e e : F

NOt MEASUIEd .......coeiiiiiiiiiieee e : N/M

FCC PART 24/IC RSS-133 PARAGRAPH VERDICT

NA| P | F [NM
Clause 24.232/RSS-133 Clause 6.4: RF output power P
Clause 2.1047/RSS-133 Clause 6.2: Modulation cheniatics P
Clause 24.235/RSS-133 Clause 6.3: Frequency syabili P
Clause 2.1049: Occupied Bandwidth P
Clause 24.238/RSS-133 Clause 6.5: Spurious emgsatoentenna terminals P
Clause 24.238/RSS-133 Clause 6.5: Radiated emsssion P
FCC PART 27/IC RSS-139/IC RSS-130/ PARAGRAPH VERDICT
NA| P | F [NM

Clause 27.50 / RSS-139 Clause 6.5. / RSS-130 CtadseRF output power P
Clause 2.1047 / RSS-139 Clause 6.2. / RSS-130 €kads Modulation P
characteristics
Clause 27.54 /| RSS-139 Clause 6.4. /| RSS-130 CkaBserrequency stability P
Clause 2.1049: Occupied Bandwidth P
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 CtaGseSpurious emissions at] P
antenna terminals
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 ChaGseRadiated emissions P
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Appendix A — Test result for FCC Part 24/IC RSS-

133
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D DEKRA

TEST RESULTS FOR FCC PART 24

TEST CONDITIONS
Power supply (V):
Vnom = 3.8 Vdc
Vmax = 4.37 Vdc
Vmin = 3.23 Vdc

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum respety,
as declared by the applicant).

Type of power supply = DC Voltage from external powupply
Type of antenna = External attachable antenna

Antenna gain = 2.3 dBi
TEST FREQUENCIES:

LTE. QPSK AND 16QAM MODULATION (BAND II)

Channel (Frequency, MHz)
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Lowest 18607 18615 18625 18650 18675 18700
(1850.70) (1851.50) (1852.50) (1855.00) (1857.50) (1860.00)
Middle 18900 18900 18900 18900 18900 18900
(1880) (1880) (1880) (1880) (1880) (1880)
Highest 19193 19185 19175 19150 19125 19100
(1909.30) (1908.50) (1907.50) (1905.00) (1902.50) (1900.00)
Report No: (NIE)
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RF Output Power
SPECIFICATION

FCC §2.1046 and 24.232
RSS-133. Clause 6.4.

Mobile/portable stations are limited to 2 Watts (#mn) Effective Isotropic Radiated Power (E.l.R.P.)

The peak-to-average ratio (PAR) of the transmisshall not exceed 13 dB.

METHOD

The conducted RF output power measurements were atathe RF output terminals of the EUT using toegr
meter of the Universal Radio Communication tes®ERCMWS500, selecting maximum transmission powethef
EUT and different modes of modulation.

The maximum equivalent isotropically radiated poyei.r.p.) is calculated by adding the declareckimam

antenna gain (dBi).

The peak-to-average power ratio (PAPR) is measusétg an attenuator, power splitter and spectruedyaar
with a Complementary Cumulative Distribution Funotimplemented.

The EUT was controlled via the Universal Radio Camioation tester R&S CMW500 selecting maximum
transmission power of the EUT and different modasi@dulation.

TEST SETUP

Conducted average power.

Signalling unit
with Power meter

EUT

Report No: (NIE)
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Peak-to-average power ratio (PAPR)

Spectrum
— Analyser
. P Pwer
Signalling)
L Unit
| aom
sogly

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED).
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LTE. BAND II.

Narrow band = 1

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

14

Low
18607

1850.7

QPSK

23.25
23.39
23.24
22.38
22.5

22.4
21.31

6.23

16-QAM

22.32
22.49
22.37
21.01
21.05
21.06
21.29

6.78

Middle
18900

1880

QPSK

23.46
23.54
23.41
22.26
22.31

22.31
21.32

5.99

16-QAM

22.28
22.46
22.32
20.93
20.92
20.93
21.19

7.14

High
19193

1909.3

QPSK

23.33
2341
23.32
22.08
22.16

22.17
21.17

6.47

16-QAM

QW WWEFERFPPFPO WWWERERPPRPPRPROWWWOWEPRRPRREPO WWWRPRPPIOWWWOWRERPO WWWEPRPREPR

ONPFPOUUNOON PFPOUUNOONPEFPOUUNOODN PFPOUUNOIONEFP OUINOIONPFPOONDO

22,64
22,71
22,71
21,68
21,78
21,82
22,05

7.19
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Narrow band = Iworst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
18615

1851.5

QPSK

23.48
23.56
23.5
22.27
22.37
22.37
21.29

5.96

16-QAM

21.97
22.15
21.98
21.52
21.09
21.09
21.13

6.51

Middle
18900

1880

QPSK

23.38
23.37
23.35
22.4
22.36
22.39
21.29

5.77

16-QAM

21.95
22.16
22.33
21.48
21.45
215
21.48

6.71

High
19185

1908.5

QPSK

23.2
23.2
23.22
22.08
22.13
22.13
21.17

6.23

16-QAM

QW WWEFREPFPPRPROWWWERPRPRPPRPRIOWWWRPRPROWWWERPRIOWWWERPRPRPOWWWELPREPR

ONPFPOUONOONPFPOUUNOONPEFPOUUNOONPFPOUNOIONPFP OUOINOONEF OOUIN O

21.77
22.01
22.2
2131
21.32
21.31
21.31

6.95
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Narrow band = Zworst case)

BANDWIDTH FREQUENCY AVERAGE POWER PAPR
(MH2) CHANNEL (MH2) MODULATION | RB SIZE | RB OFFSET (dBm) (dB)

235
23.57
23.49
22.26
22.34
22.35
22.36 5.05

QPSK

Low
18625 1852.5

23.34
23.45
23.35
22.05
22.01
22.08
21.23 6.06

16-QAM

23.39
23.35
23.38
22.31
22.41
22.43
22.34 5.22

QPSK

5 Middle
18900 1880

22.97
23.16
23.16
22.46
22.48
22.46
2141 6.23

16-QAM

23.29
23.31
23.32
22.32
22.31
22.33
22.3 5.43

QPSK

High
19175 1907.5

22.88
23.13
22.96
22.34
22.36
22.4
21.39 6.35

16-QAM

QW WWEFREFPPRPROWWWERPRPRPPRPRIOWWWRPRPROWWWERPRIOWWWERPRPRPRPOWWWEEREPR
ONPFPOUUNOIONEFP OUUNOIONPEFP OUUNOIONPEFP OUINOIONPFP OUONOIONEF, O UIN O
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Narrow band = 4worst case)

D DEKRA

BANDWIDTH

(MH2) CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
18650

1855

QPSK

23.38
23.43
23.4
23.31
23.33
23.43
22.32

51

16-QAM

23.23
23.34
23.28
23.2
23.23
23.2
22.48

5.67

10 Middle
18900

1880

QPSK

23.37
23.52
23.35
23.37
23.36
23.4
22.43

5.22

16-QAM

23.46
23.51
23.5
23.13
23.08
23.17
22.15

5.77

High
19150

1905

QPSK

23.28
23.43
23.17
23.2
23.16
23.1
22.26

5.38

16-QAM

QW WWEFEFPPFRPOWWWERPEPPRPOWWWPERPRPRPPRPOWWWORPEPPRPOWWPOERERPERPPOWWWELEREREPR

ONPFPOUONOONPFPOUUNOONPEFPOUUNOONPFPOUNOIONPFP OUOINOONEF OOUINO

23.22
23.28
23.21
23.29
23.25
23.27
22.29

5.94
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Narrow band = 6 (worst case)

BANDWIDTH FREQUENCY AVERAGE POWER PAPR
(MH2) CHANNEL (MH2) MODULATION | RB SIZE | RB OFFSET (dBm) (dB)

23.43
23.38
23.36
23.18
23.31
23.25
23.31 4.83

QPSK

Low
18675 1857.5

23.01
23.07
23.04
23.41
23.41
23.42
23.32 5.17

16-QAM

23.46
23.54
23.42
23.32
23.38
23.38
23.35 4.88

QPSK

15 Middle
18900 1880

23.34
23.53
23.45
23.4
23.32
23.22
23.49 5.22

16-QAM

23.29
23.54
23.3
23.18
23.26
23.25
23.23 5.07

QPSK

High
19125 1902.5

23.32
23.48
23.36
22.99
22.94
23.06
23.04 5.43

16-QAM

QW WWEREFPRFRPROWWWERPEPRIOWWWERPRPROWWWERPEPRIOWWWEREPRPRPRPOWWWEEREPR
ONPFPOUUNOIONPFPF OUUNOIONEFP OUUNOIONPEFP OUUNOIONPEF,P OUONOIONEF, O UIN O
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Narrow band = §worst case)

BANDWIDTH FREQUENCY AVERAGE POWER PAPR
(MH2) CHANNEL (MH2) MODULATION | RB SIZE | RB OFFSET (dBm) (dB)

23.29
235
23.36
23.27
23.35
23.23
23.26 4.81

QPSK

Low
18700 1860

22.9
23.02
23.02
23.44
23.47

235
23.35 5.26

16-QAM

23.39
23.48
23.58
23.48
23.27
23.32
23.28 4.86

QPSK

20 Middle
18900 1880

23.19
23.57
23.16
23.24
23.33
23.2
23.24 5.29

16-QAM

23.13
23.45
23.22
23.24
23.27
23.32
23.14 5.07

QPSK

High
19100 1900

23.24
23.35
23.24
23.28
23.23
23.32
23.44 5.43

16-QAM

QW WWEREFPPRPROWWWERPRPRPPRPRIOWWWRPPRPROWWWERPRPRIOWWWERPRPRPRPOWWWELEREPR
ONPFPOUUNOIONEFP OUUNOIONEFP OUINOIONPEFP OUINOIONPEFP OUONOIONEF, O UIN O
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D DEKRA

LTE QPSK AND 16QAM MODULATION. Bandwidth = 1.4 MHz

Channel Measured maximum Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.I.LR.P.) (dBm)
at antenna port antenna gain
(dBi)
Lowest 23.39 2.3 25.69 6.78
Middle 23.54 2.3 25.84 7.14
Highest 23.41 2.3 25.71 7.19
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. Bandwidth = 3 MHz
Channel Measured maximuim Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.l.R.P.) (dBm)
at antenna port antenna gain
(dBi)
Lowest 23.56 2.3 25.86 6.51
Middle 23.38 2.3 25.68 6.71
Highest 23.22 2.3 25.52 6.95
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. Bandwidth =5 MHz
Channel Measured maximuim Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.l.R.P.) (dBm)
at antenna port antenna gain
(dBi)
Lowest 23.57 2.3 25.87 6.06
Middle 23.39 2.3 25.69 6.23
Highest 23.32 2.3 25.62 6.35
Measurement
uncertainty (dB <+1.11
Report No: (NIE)
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D DEKRA

LTE QPSK AND 16QAM MODULATION. Bandwidth = 10 MHz

Channel Measured maximum Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.I.LR.P.) (dBm)
at antenna port | antenna gain
(dBi)
Lowest 23.43 2.3 25.73 5.67
Middle 23.52 2.3 25.82 5.77
Highest 23.43 2.3 25.73 5.94
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. Bandwidth = 15 MHz
Channel Measured maximuim Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.l.R.P.) (dBm)
at antenna port | antenna gain
(dBi)
Lowest 23.43 2.3 25.73 5.17
Middle 23.54 2.3 25.84 5.22
Highest 23.54 2.3 25.84 5.43
Measurement

uncertainty (dB

<+1.11

LTE QPSK AND 16QAM MODULATION. Bandwidth = 20 MHz

Channel Measured maximuim Maximum | Maximum equivalent isotropically radiatedPAPR (dB)
average power (dBm) declared power (E.l.R.P.) (dBm)
at antenna port antenna gain
(dBi)
Lowest 23.5 2.3 25.8 5.26
Middle 23.58 2.3 25.88 5.29
Highest 23.45 2.3 25.75 5.43
Measurement
uncertainty (dB <+1.11
Verdict: PASS
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
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PEAK-TO-AVERAGE POWER RATIO (PAPR).

Bandwidth = 1.4 MHz. Modulation QPSK. Modulatiomigiavidth: 1. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

xoffset 16 di

0.1

1E-3 \

F1E-4

F1E-5 ‘\

Center 1.8507 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.22 dBm
Peak 27.03 dBm
Crest 6.81 dB

10 % 2.88 dB

1 % 5.19 dB
103 6.23 dB
.01 = 6.51 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Mean Pwr + 15 dB

xoffset 16 di

F1E-4 \

F1E-5 \

Center 1.88 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.34 dBm
Peak 26.18 dBm
Crest 6.84 dB

10 % 2.84 dB

1 % 5.07 dB
.10% 5.99 dB
.01 = 6.59 dB

Mean Pwr + 15 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

wet 16 o
o \
oo
F1E-3 \
F1E-4 \
F1E-5 \
Center 1.90893 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.33 dBm
Peak 27 .38 dBm
Crest 7.05 dB

10 % 2.86 dB

1 % 5.46 dB
103 6.47 dB
.01 = 6.85 dB

Bandwidth = 1.4 MHz. Modulation 16 QAM. Modulatitmndwidth: 1. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

1E-3 \

F1E-4 \

F1E-5 \

Center 1.8507 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.18 dBm
Peak 27.52 dBm
Crest 7.34 dB

10 % 3.46 dB

1 % 5.84 dB
103 6.78 dB
.01 = 7.07 dB

Mean Pwr + 15 dB
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Channel Middle:

®

Channel High:

®

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ offspr 16 d
Fo.1 Ea—
F0.01
F1E-3
iE-4
iE-5
Center 1.88 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.23 dBm
Peak 26.82 dBm
Crest 7.58 dB

10 % 3.41 dB
1 % 5.72 dB
103 7.14 dB
.01 = 7.50 dB
RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[ _Offs)
Lo.1 En—
lo.o1 \\\\\\‘\\
F1E-3
l1E-4 \\
F1E-5 \
Center 1.90893 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.14 dBm
Peak 27.94 dBm
Crest 7.81 dB

10 % 3.51 dB

1 % 6.20 dB
.10% 7.19 dB
.01 = 7.45 dB

D DEKRA
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Bandwidth = 3 MHz. Modulation QPSK.

Channel Low:

D DEKRA

Modulation bandth: 1. RB Size: 6. RB Offset: 0.

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ offskr 16 a
FO0.1
Fo-os
N
F1E-3
F1E-4
FiE-5 ‘_\
Center 1.8508 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 20.18
Peak 27 .24
Crest 7.06

10 % 3.05

1 % 5.29
.10% 5.96
.01 = 6.18

Channel Middle:

dBm
dBm
dB

dB
dB
dB
dB

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
——offset 16 d
. \
Fo-01
F1E-3
F1E-4
F1E-5
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.40
Peak 25.55
Crest 6.14

10 % 2.88

1 % 4.98
.10% 5.77
.01 = 5.99

dBm
dBm
dB

dB
dB
dB
dB
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Channel High:

Bandwidth = 3 MHz.

Channel Low:

RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

0.01

F1E-4

Offset 16 di

Center 1.9078 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.32 dBm
Peak 26.89 dBm
Crest 6.56 dB

10 % 3.03 dB

1 % 5.43 dB
103 6.23 dB
.01 = 6.44 dB

Mean Pwr + 15 dB

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ __offspr 16 a
Fo.1 a——
F0.01
F1E-3
iE-4 \
iE-5 \—\
Center 1.8508 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.42 dBm
Peak 27.52 dBm
Crest 7.10 dB

10 % 3.37 dB

1 % 5.70 dB
103 6.51 dB
.01 = 6.68 dB

D DEKRA

Modulation 16 QAM. Modulationm@dwidth: 1. RB Size: 5. RB Offset: 0.
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Channel Middle:

®

Channel High:

®

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ offset 16 d
Lo.1 E—
F0.01
F1E-3
iE-4 \
iE-5 \\
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.08 dBm
Peak 27.52 dBm
Crest 7.44 dB

10 % 3.34 dB
1 % 5.84 dB
103 6.71 dB
.01 = 6.95 dB
RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[ ©Offs)
Lo.1 I—
F0.01
F1E-3
l1E-4 \\
F1E-5
n
Center 1.9078 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.05 dBm
Peak 27.59 dBm
Crest 7.54 dB

10 % 3.39 dB

1 % 6.01 dB
.10% 6.95 dB
.01 = 7.14 dB

D DEKRA
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Bandwidth = 5 MHz. Modulation QPSK. Modulation bavidth: 2. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
\‘“ﬁfffiEt 16 dl
FO0.1
Fo-01
\
F1E-3 \
F1E-4
F1E-5
Center 1.8518 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.75 dBm
Peak 27.80 dBm
Crest 6.05 dB

10 % 2.69 dB

1 % 4.71 dB
.10% 5.05 dB
.01 = 5.17 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Roffset 16 di
- \
oo
\
F1E-3 \
F1E-4 \
F1E-5
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.74 dBm
Peak 27.80 dBm
Crest 6.060 dB

10 % 2.76 dB

1 % 4.86 dB
103 5.22 dB
.01 = 5.36 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
\
1E-3 \

1E-4 \
1E-5 _\

Center 1.9068 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.65 dBm
Peak 27 .66 dBm
Crest 6.01 dB

10 % 2.79 dB

1 % 5.02 dB
103 5.43 dB
.01 = 5.58 dB

Bandwidth = 5 MHz. Modulation 16 QAM. Modulation@dwidth: 2. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
oo
N
F1E-3 \
F1E-4

\
|

Center 1.8518 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.52 dBm
Peak 27.03 dBm
Crest 6.51 dB

10 % 3.00 dB

1 % 5.43 dB
103 6.06 dB
.01 = 6.15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
D
FO0.1
ot

F1E-3 \

F1E-4 )

F1E-5 —\

Center 1.8793 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.50 dBm
Peak 27 .24 dBm
Crest 6.73 dB

10 % 3.08 dB

1 % 5.60 dB
103 6.23 dB
.01 = 6.32 dB

Channel High:

® RBW 3 MHz

Mean Pwr + 15 dB

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
RE—
FO0.1
Fo-ot
F1E-3 \
F1E-4
F1E-5
Center 1.9068 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.71 dBm
Peak 27.31 dBm
Crest 6.60 dB

10 % 3.13 dB

1 % 5.67 dB
.10% 6.35 dB
.01 = 6.51 dB

D DEKRA
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Bandwidth = 10 MHz. Modulation QPSK. Modulation biandth: 4. RB Size: 6. RB Offset: 0

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
\Hﬁ“?fiet 16 dl
FO0.1
Fo-01
\
F1E-3 \
F1E-4 \_\
F1E-5
Center 1.8543 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.74 dBm
Peak 27.80 dBm
Crest 6.07 dB

10 % 2.67 dB

1 % 4.69 dB
.10% 5.10 dB
.01 = 5.26 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Roffset 16 di
- \
oo
\
F1E-3
F1E-4
F1E-5
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.72 dBm
Peak 27.10 dBm
Crest 5.37 dB

10 % 2.79 dB

1 % 4.83 dB
103 5.22 dB
.01 = 5.34 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

Roffset 16 di
o \
oo
\
F1E-3 \
F1E-4 \
F1E-5 \
Center 1.9043 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.71 dBm
Peak 27.31 dBm
Crest 5.00 dB

10 % 2.81 dB

1 % 5.05 dB
103 5.38 dB
.01 = 5.50 dB

Bandwidth = 10 MHz. Modulation 16 QAM. Modulatiomibdwidth: 4. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

o0
\

F1E-3 \

F1E-4

F1E-5

Center 1.8543 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.81 dBm
Peak 27 .73 dBm
Crest 5.92 dB

10 % 3.10 dB

1 % 5.19 dB
103 5.67 dB
.01 = 5.82 dB

Mean Pwr + 15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

o0
\

F1E-3 \

F1E-4

F1E-5

Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.73 dBm
Peak 27.80 dBm
Crest 6.07 dB

10 % 3.20 dB

1 % 5.26 dB
103 5.77 dB
.01 = 5.96 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

oot
\

Center 1.9043 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.80 dBm
Peak 28.02 dBm
Crest 6.22 dB

10 % 3.27 dB

1 % 5.41 dB
103 5.94 dB
.01 = 6.08 dB
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Bandwidth = 15 MHz. Modulation QPSK. Modulation blandth: 6. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
277
FO0.1
Fo-ot
F1E-3 \
F1E-4
F1E-5
Center 1.8568 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.67 dBm
Peak 27 .73 dBm
Crest 5.060 dB

10 % 2.84 dB

1 % 4.50 dB
.10% 4.83 dB
.01 = 4.95 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
27
- \
oo
\
F1E-3 \
F1E-4
F1E-5
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.78 dBm
Peak 28.09 dBm
Crest 5.30 dB

10 % 2.88 dB

1 % 4.59 dB
103 4.88 dB
.01 = 5.00 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

Offset 16 di
FO0.1
oo
\
F1E-3 \
F1E-4
F1E-5
Center 1.9018 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.66 dBm
Peak 27.94 dBm
Crest 5.28 dB

10 % 2.98 dB

1 % 4.74 dB
103 5.07 dB
.01 = 5.17 dB

Bandwidth = 15 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
D!
FO0.1
oo
\
F1E-3 \
F1E-4 \
F1E-5 \
Center 1.8568 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.79 dBm
Peak 28.30 dBm
Crest 5.51 dB

10 % 3.22 dB

1 % 4.81 dB
103 5.17 dB
.01 = 5.38 dB
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Channel Middle:

®

Channel High:

®

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
___offset 16 a
Fo.1 E—
F0.01
F1E-3 \\
iE-4 \
iE-5
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.80 dBm
Peak 28.30 dBm
Crest 5.50 dB

10 % 3.29 dB
1 % 4.88 dB
103 5.22 dB
.01 = 5.38 dB
RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
| offset 16 d
Lo.1 I—
F0.01
F1E-3 \
l1E-4 \
l1E-5 \\
Center 1.9018 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.78 dBm
Peak 28.51 dBm
Crest 5.73 dB

10 % 3.37 dB

1 % 5.05 dB
.10% 5.43 dB
.01 = 5.63 dB

D DEKRA
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Bandwidth = 20 MHz. Modulation QPSK. Modulation biandth: 8. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
27
FO0.1
oot

F1E-3 \

F1E-4

F1E-5 \

Center 1.8593 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.77 dBm
Peak 28.09 dBm
Crest 5.32 dB

10 % 2.84 dB

1 % 4.50 dB
.10% 4.81 dB
.01 = 4.98 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di
277
- \
oo
\
F1E-3 \
F1E-4 \
F1E-5 \
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.76 dBm
Peak 27.80 dBm
Crest 5.04 dB

10 % 2.86 dB

1 % 4.62 dB
103 4.86 dB
.01 = 4.95 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di
FO0.1
oo
\
F1E-3 \
F1E-4 \
F1E-5 l
Center 1.8993 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.61 dBm
Peak 27.94 dBm
Crest 5.33 dB

10 % 2.98 dB

1 % 4.74 dB
103 5.07 dB
.01 = 5.24 dB

Bandwidth = 20 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
IR
FO0.1
oo
\
F1E-3 \
F1E-4 \\
F1E-5 \
Center 1.8593 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.75 dBm
Peak 28.51 dBm
Crest 5.76 dB

10 % 3.22 dB

1 % 4.88 dB
103 5.26 dB
.01 = 5.46 dB
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Channel Middle:

®

Channel High:

®

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
___offset 16 a
Lo.1 IR
F0.01
F1E-3 \
iE-4 \
iE-5 \\
Center 1.8793 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.75 dBm
Peak 28.37 dBm
Crest 5.02 dB

10 % 3.29 dB
1 % 4.88 dB
103 5.29 dB
.01 = 5.43 dB
RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
Lo.1 IR—
F0.01
F1E-3 \\
F1E-4
F1E-5
Center 1.8993 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 22.71 dBm
Peak 28.44 dBm
Crest 5.73 dB

10 % 3.37 dB

1 % 5.05 dB
.10% 5.43 dB
.01 = 5.60 dB
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Modulation Characteristics

SPECIFICATION

FCC §2.1047
RSS-133. Clause 6.2. The devices shall employadigibdulation techniques.

METHOD

For LTE the EUT operates with QPSK and 16QAM motlafamodes in which the information is digitiseddan
coded into a bit stream. The RF transmission istipieked usingOrthogonal Frequency Division Multiplexing
(OFDM) using different possible arrangement of subcariResource Blocks RB).

TEST SETUP
Spectrum,
— Analyser
| e [P ————
EUT —— Antenustor —( gzl
Signalling
T_ L Unit
| o
soply
RESULTS

The following plot shows the modulation schemethnEUT.
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LTE MODULATION. QPSK. Band Il

D DEKRA

4 Agilent

Ref 38 dBEm Atten 38 dB

Mkrl 248.8 ps

16.34 dBm

Morm

\/\q\/” /

LgAw
Wl 352 {

53 FS

£t
>58k

Center 1.879 337 GHz

Res BH 108 kHz #\YBH 380 kHz

LTE MODULATION. 16QAM. Band II

# Agilent

Span B Hz
Sweep 260 ps (1000 prs)

Ref 38 dBm Atten 30 dB

Mkrl 1846 ps

16.67 dBm

Morm

Off
16 Y V

LgFy \ [\ /

W1 52

53 FS

£t
f>50k

Center 1.879 337 GHz

Res BH 108 kHz #\YBH 388 kHz

Span B Hz
Sweep 268 ps (1008 prs)

Report No: (NIE)

52288RRF.001 Page 40 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Frequency Stability

SPECIFICATION

FCC 82.1055 and 824.235. The frequency stabilig)l &fe sufficient to ensure that the fundamentabksion stays
within the authorized frequency block.

RSS-133. Clause 6.3 he carrier frequency shall not depart from theenafce frequency in excess of +2.5
ppm for mobile stations.

METHOD

The frequency tolerance measurements over tempenatiations were made over the temperature rahge
—30°C to +50°C. The EUT was placed inside a clieneliamber and the temperature was raised hourly in
10°C steps from —30°C up to +50°C.

The supply voltage was varied between 85% and 1dfS%minal voltage.

The EUT was set in “Radio Resource Control (RR@)"the middle channel using the Universal Radio
Communication tester R&S CMW500 and the maximungdsency error was measured using the built-in
calibrated frequency meter.

The worst case LTE mode for conducted power wag fehe test.

In order to check that the frequency stability usfisient such that the fundamental emissions stéhin the
authorized bands of operation. a reference poiesiablished at the applicable unwanted emissions using a
RBW equal to the RBW required by the unwanted eomissspecification of the applicable regulatorynsiard.
These reference points measured using the loweshigmest channel of operation are identifiedflasind fH
respectively. The worst-case frequency offset detexd in the above methods is added or subtracted the
values offL andfH to check that the resulting frequencies remaihiwithe band.

The reference point measurements were made atRheuiut terminals of the EUT using an attenugtomer
splitter and spectrum analyser. The EUT was cdetfolia the Universal Radio Communication testerR&
CMWS500 selecting maximum transmission power ofhE and different modes of modulation.

TEST SETUP

Frequency tolerance.

Temperature Chamber

EUT

Antenna Signalling unit

Corector p{ Attenuator { with frequency
(optional) meter i

Power
Supply
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Reference pointik. andfH.

Spectrum,
— Analyser
| S
EUT Afteuator gﬁ;
Signalling)
] L Unit
|aom
suoply

RESULTS

Frequency stability over temperature variations.

D DEKRA

BW = 1.4 MHz.
Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)

+50 -8.53 -0.004537234
+40 -8.54 -0.004542553
+30 -9.5 -0.005053191
+20 -9.44 -0.005021277
+10 -9.46 -0.005031915

0 -8.96 -0.004765957
-10 -10.01 -0.005324468
-20 -10.14 -0.005393617
-30 -10.19 -0.005420213
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BW = 3 MHz.

BW =5 MHz.

BW = 10 MHz.

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -9.1 -0.004840426
+40 -8.87 -0.004718085
+30 -9.74 -0.005180851
+20 -8.5 -0.004521277
+10 -7.75 -0.00412234
0 -8.31 -0.004420213
-10 -10.47 -0.005569149
-20 -9.74 -0.005180851
-30 -10.97 -0.005835106

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -8.11 -0.00431383
+40 -8 -0.004255319
+30 -9.3 -0.004946809
+20 -8.41 -0.004473404
+10 -9.08 -0.004829787
0 -8.25 -0.004388298
-10 -10.47 -0.005569149
-20 -9.24 -0.004914894
-30 -12.37 -0.006579787

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -7.8 -0.004148936
+40 -7.88 -0.004191489
+30 -10.43 -0.005547872
+20 -7.98 -0.004244681
+10 -8.17 -0.004345745

0 -8.57 -0.004558511
-10 -8.65 -0.004601064
-20 -9.21 -0.004898936
-30 -11.36 -0.006042553

D DEKRA
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BW =15 MHz.
Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
+50 -8.05 -0.004281915
+40 -8.17 -0.004345745
+30 -9.96 -0.005297872
+20 -8.44 -0.004489362
+10 -10.06 -0.005351064
0 -9.1 -0.004840426
-10 -8.63 -0.004590426
-20 -9.36 -0.004978723
-30 -9.58 -0.005095745
BW =20 MHz.
Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
+50 9.16 0.00487234
+40 10.77 0.005728723
+30 9.83 0.005228723
+20 9.53 0.005069149
+10 10.13 0.005388298
0 12.53 0.006664894
-10 9.27 0.004930851
-20 11.3 0.006010638
-30 10.26 0.005457447

Frequency stability over voltage variations

D DEKRA

BW =1.4 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -9.7 -0.005159574
Vmin 3.23 -7.41 -0.003941489
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D DEKRA

BW = 3 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -10.57 -0.00562234
Vmin 3.23 -6.35 -0.00337766
BW =5 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -9.14 -0.004861702
Vmin 3.23 -6.35 -0.00337766
BW = 10 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -9.21 -0.004898936
Vmin 3.23 -7 -0.003723404
BW = 15 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -11.59 -0.006164894
Vmin 3.23 -6.81 -0.00362234
BW = 20 MHz
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 10.66 0.005670213
Vmin 3.23 11.14 0.005925532
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>

Reference points established at the applicable nt@gaemissions limit (worst case):

DEKRA

BW = 1.4 MHz BW =3 MHz BW =5 MHz BW =10 MHz | BW=15MHz | BW =20 MHz

(Band 11) (Band 11) (Band 11) (Band 11) (Band 11) (Band 1)
(I\/]ICII:|Z) 1850.0871 1850.2272 1850.1612 1850.57Y6 1850.8218851.2330
(I\/fll:|z) 1909.9089 1909.7648 1909.8448 1909.4404 1909.1842908.7610

Reference pointd. andfH with the worst-case frequency offsets added otraated:

BW = 1.4 MHz BW = 3 MHz BW =5 MHz BW = 10 MHz BW = 15 MHz BW = 20 MHz
(Band 11) (Band 1) (Band 11) (Band 1) (Band 1) (Band 11)
(I\/Thz) 1850.0871 1850.2272 1850.1612 1850.5776 1850.8218 851.2330
(I\;I|I_-||z) 1909.9089 1909.7648 1909.8448 1909.4404 1909.1842 908.71610
The reference frequency points stay within the @uled blocks.
Verdict: PASS
Measurement uncertainty <+1x10

Verdict: PASS
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Occupied Bandwidth

SPECIFICATION
FCC §2.1049

METHOD

The occupied bandwidth measurement was performeleabutput terminals of the EUT using an attenuato
power splitter and spectrum analyser. The EUT vearolled via the Universal Radio CommunicatiorteeR&S
CMWS500 selecting maximum transmission power of Bie¢T and different modes of modulation. The 99%
occupied bandwidth and the -26 dBc bandwidth weeasuared directly using the built-in bandwidth mezsu
option of spectrum analyser.

TEST SETUP
Spectrum,
— Analyser
EUT ——— Arenuanr —( gzl
Signalling,
T_ L Unit
‘ Power
suoply
RESULTS
LTE QPSK MODULATION. BW = 1.4 MHz. Narrow band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.10200 1.09540 1.0930
-26 dBc bandwidth (MHz) 1.28800 1.27500 1.29200
Measurement uncertainty (kHz) <+4.67
LTE 16QAM MODULATION. BW = 1.4 MHz. Narrow band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.91630 0.91958 0.9263
-26 dBc bandwidth (MHz) 1.10800 1.09100 1.11700
Measurement uncertainty (kHz) <+4.67
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LTE QPSK MODULATION. BW = 3 MHz. Narrow band: 1.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.10220 1.20360 1.0111
-26 dBc bandwidth (MHz) 1.46400 2.13600 1.37200
Measurement uncertainty (kHz) <10
LTE 16QAM MODULATION. BW = 3 MHz. Narrow band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.95213 1.04860 0.2381
-26 dBc bandwidth (MHZz) 1.28400 2.06800 1.21800
Measurement uncertainty (kHz) <10
LTE QPSK MODULATION. BW =5 MHz. Narrow band: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.15520 1.13540 1.0366
-26 dBc bandwidth (MHz) 1.73300 1.82600 1.67700
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz. Narrow band: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.98908 0.96384 1.0024
-26 dBc bandwidth (MHz) 1.48600 1.46800 1.60000
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz. Narrow band: 4.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.17560 1.15010 1.0548
-26 dBc bandwidth (MHZz) 1.75100 1.73600 1.76400
Measurement uncertainty (kHz) <+33.33
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LTE 16QAM MODULATION. BW =10 MHz. Narrow band: 4.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.00630 1.01410 1.0646
-26 dBc bandwidth (MHz) 1.53100 1.68500 1.77900
Measurement uncertainty (kHz) <+33.33
LTE QPSK MODULATION. BW = 15 MHz. Narrow band: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.14160 1.16580 1.0137
-26 dBc bandwidth (MHz) 1.72100 1.85900 1.76300
Measurement uncertainty (kHz) <+50
LTE 16QAM MODULATION. BW = 15 MHz. Narrow band: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.98303 0.98515 0.9806
-26 dBc bandwidth (MHz) 1.56900 1.58400 1.61100
Measurement uncertainty (kHz) <+50
LTE QPSK MODULATION. BW = 20 MHz. Narrow band: 8.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.14780 1.15940 1.0587
-26 dBc bandwidth (MHZz) 1.74800 1.81200 1.77400
Measurement uncertainty (kHz) <+66.67
LTE 16QAM MODULATION. BW = 20 MHz. Narrow band: 8.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.99741 1.00440 0.8382
-26 dBc bandwidth (MHz) 1.54000 1.63600 1.54900
Measurement uncertainty (kHz) <+66.67
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LTE QPSK MODULATION. BW = 1.4 MHz
Lowest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

D DEKRA

#Paak

B et W R L Tt

Y

LaAw

M1 352

Center 1.850 700 8 GHz

#Res BH 30 kHz

Occupied Bandwidth
1.1820 MHz

Transmit Freq Error

% B Bandwidth

251.598 Hz

1.288 MHz

#\YBH 188 kHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent
Ref 26 dBm Atten 28 dB
#Paak
LDQ P Lty LT | T
4 ki
18
4B/ L e
UFFSt s M e, h){f \L\!\ Wmnm

16 L ]LIIM Iy

W

[
r "Ill\"L.ﬂl‘ 'U U

LaAw

M1 352

Center 1.880 600 8 GHz

#Res BH 30 kHz

Occupied Bandwidth
1.0954 MHz

Transmit Freq Error

% B Bandwidth

49.656 Hz
1.275 MHz

#\YBH 188 kHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Highest Channel

# Agilent

Ref 28 dBm Atten 28 dB

#Peak

LDQ WWWW

18

dB/ / Y,

%fst AP R e

"oy n

dB

LgAw

Ml 52

Center 1,983 300 B GHz Span 2.8 MHz
#Res BH 30 kHz #BH 188 kHz Sweep 2.997 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %

1.9930 MHz x dB -26.08 dB

Transmit Freq Error  2.914 kHz
% B Bandwuidth 1.292 MHz

LTE 16QAM MODULATION. BW = 1.4 MHz

Lowest Channel

# Agilent

Ref 26 dBm Atten 28 dB
#Peak
Lot e Y i

Lo
l@g / ?

16 RN =t Iy ﬂ?nm' [‘."hr\nn'
iy e

LaAw

Ml 52
Center 1.850 708 8 GHz Span 2.8 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 2.997 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
916.3029 kHz x dB  -26.00 dB

Transmit Freq Error  -37.230 kHz
% dB Bandwidth 1.188 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 28 dBEm

Atten 28 dB

#Peak

R R L W

l 6 y .-ll wnﬂ'\““l\.
dB MU w

LgAw

M1 52

Center 1.880 686 8 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

919.5821

1.851

#\YBH 188 kHz

kHz

-87.704 kHz

MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBEm

Atten 28 dB

#Peak

) WWM

Y

/

LgAw

M1 52

Center 1.969 3086 8 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

926.3083

1.117

#\YBH 188 kHz

kHz

-89.643 kHz

MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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LTE QPSK MODULATION. BW =3 MHz
Lowest Channel

# Agilent

Ref 28 dBm Atten 20 dB

D DEKRA

#Paak A

WN‘ITI'}P*‘HT it

Ll ™

LaAw

M1 352

Center 1.850 876 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1822 MHz

Transmit Freq Error  -1.596 kHz
% dB Bandwidth 1.464 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr
% dB

99.00 %
-26.08 dB

Middle Channel

# Agilent

Ref 28 dBEm Atten 26 dB

#Peak

L TR L

16 r”w M,JUH-J'M

il

LgAw

M1 52

Center 1.879 375 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.2036 MHz

Transmit Freq Error  21.138 kHz
% B Bandwuidth 2.136 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)

Occ BH % Pwr
% B

99.00 %
-26.99 dB
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Highest Channel

D DEKRA

# Agilent

Ref 28 dBEm Atten 26 dB

#Peak

SRS LU Y R v O

o

oo
z
i
i

LgAw

M1 52

Center 1.987 875 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1111 MHz

Transmit Freq Error  -3.670 kHz
% B Bandwuidth 1.372 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW =3 MHz
Lowest Channel

# Agilent

Ref 28 dBm Atten 20 dB

#Paak

WM

LaAw

M1 352

Center 1.850 876 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
952.1276 kHz

Transmit Freq Error  -36.321 kHz
% dB Bandwidth 1.284 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Middle Channel

# Agilent

D DEKRA

Ref 28 dBEm

Atten 28 dB

#Peak

i o, sl el ket A

(T
LT Ao

LgAw

M1 52

Center 1.879 375 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.0486 MHz

Transmit Freq Error  -53.229 kHz

% B Bandwidth

2868 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

WM

—_
=

[
' “HJWWWL“

LaAw

M1 352

Center 1.967 875 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

938.1219 kHz

Transmit Freq Error -1008.269 kHz

% B Bandwidth

1.218 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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LTE QPSK MODULATION. BW =5 MHz
Lowest Channel

# Agilent

Ref 28 dBEm

Atten

28 dB

D DEKRA

#Peak

sty Vi eent

;_,{r_”

ey

=

16 s
dB N |‘|I“I*1MUWF

BT

e

LgAw

M1 52

Center 1.851 3086 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.1552 MHz

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

-24.478 kHz
1.733 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)
Occ BH % Pwr 99.08 7

®x dB -26.00 dB

Middle Channel

# Agilent

Ref 28 dBm

Atten

28 dB

#Paak

T L R LT R

¢

ot

vl

R

nllll\i.m‘._1|||
M 'r\_fll‘ﬁ ﬂ..

LaAw

M1 352

Center 1.879 356 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.1354 MHz

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

17.451 kHz

1.526 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)
Occ BH ¥ Pwr 9960 %

x dB -26.60 dB
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Highest Channel

# Agilent

Fef 26 dBm Atten 28 dB
#Poak R TPELY S

Offst ) ML
WL RN

LgAw

Ml 52
Center 1.986 875 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1366 MHz x dB  -26.00 dB

Transmit Freq Error  -13.350 kHz
% B Bandwuidth 1.677 MHz

LTE 16QAM MODULATION. BW =5 MHz
Lowest Channel

# Agilent
Ref 26 dBm Atten 28 dB
*Peak T Tt
Log J Ty
18 l?\
dB/ A
Offst ol Py
l 6 'mn'.lﬂ?r UF!LJ\'W mm h'"rN\ .\.I"L'L'ul-uh 1L
Rl I W”“an
LaAw
Ml 52
Center 1.851 968 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
989.0792 kHz % dB -26.00 dB

Transmit Freq Error  -188.729 kHz
% dB Bandwidth 1.486 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 28 dBEm Atten 26 dB

#Poak I e e

Offst i flnfr\.wv“ﬂr‘;w

LgAw

M1 52

Center 1.879 356 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
963.8402 kHz

Transmit Freq Error  -73.251 kHz
% B Bandwuidth 1.468 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBEm Atten 26 dB

#Peak
et ety P T

%
g
R

Offst T e

LI
1 UFIWWWD

LgAw

M1 52

Center 1.986 375 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.0024 MHz

Transmit Freq Error  -96.141 kHz
% B Bandwuidth 1.608 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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LTE QPSK MODULATION.

Lowest Channel

# Agilent

Ref 28 dBEm

BW =10 MHz

Atten 28 dB

D DEKRA

#Peak

T P T g T

/

TR

=

L T,

16 -
dB R il

WY

LgAw

M1 52

Center 1.854 475 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.1756 MHz

Transmit Freq Error
% B Bandwidth

-12.968 kHz

1.751 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Middle Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

ST W L, S ALY OO, B

LaAw

M1 352

Center 1.879 456 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.1501 MHz

Transmit Freq Error
% B Bandwidth

19.538 kHz
1.736 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001

Page 59 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

# Agilent

Ref 26 dBm Atten 28 dB
#Peak
e g o i

16
S A !

PRI

LgAw

Ml 52
Center 1.984 475 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1548 MHz x dB  -26.00 dB

Transmit Freq Error  -9.868 kHz
% B Bandwuidth 1.764 MHz

LTE 16QAM MODULATION. BW = 10 MHz
Lowest Channel

# Agilent
Ref 26 dBm Atten 28 dB
#Peak Ly
Log e
18 \e\w
dB/ ~
NI T
?gﬂ VRUBE Jﬂurwﬁe“‘*’r WWM Py,
4B W"”‘n | W
LaAw
Ml 52
Center 1.854 475 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
1 @@63 MHZ ® dB -26.00 4B

Transmit Freq Error  -184.339 kHz
% dB Bandwidth 1.531 MH=z
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Middle Channel

# Agilent

Ref 28 dBm Atten 28 dB

#Peak

LUQ mirgrine ot

18 J \IA

4B/ L |

?EcSt . A_UJ'MWW mlﬂllﬁpﬁl 1""'ﬂll.mlln.a\ -

e, N

LgAw

Ml 52

Center 1.879 450 GHz Span & MHz

#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.0141 MHz x dB -26.08 dB

Transmit Freq Error  -53.428 kHz
% B Bandwuidth 1.685 MHz

Highest Channel

# Agilent

Ref 20 dBm Atten 20 dB

*Peak M\w.,ﬁv"\/"v‘f‘“\-q

T J \

18

dB/ o AW

Offst 2 -

16 pprymrs 'ar"w“’”‘"‘"'"-w Wv. u”u"“v”mm f

dB A

LaAw

Ml 52

Center 1.904 475 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥

1 @646 MHZ ® dB -26.00 4B

Transmit Freq Error  -71.385 kHz
% dB Bandwidth 1.779 MHz
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LTE QPSK MODULATION. BW = 15 MHz
Lowest Channel

# Agilent

Ref 28 dBEm Atten 26 dB

D DEKRA

#Peak
Vg ]

LgAw

M1 52

Center 1.856 858 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1416 MHz

Transmit Freq Error  5.536 kHz
% B Bandwuidth 1.721 MHz

3

Span & MHz
weep 5,328 ms (1008 ps)

Occ BH % Pwr 99.68 2

®x dB -26.00 dB

Middle Channel

# Agilent

Ref 28 dBm Atten 20 dB

#Paak

L W P PSR

Offst Lot T

T

LaAw

M1 352

Center 1.879 356 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1658 MHz

Transmit Freq Error  -1.588 kHz
% dB Bandwidth 1.859 MHz

5

Span 5 MHz
weep 5.328 ms (1008 pts)

Occ BH ¥ Pwr 9960 %

x dB -26.60 dB
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Highest Channel

# Agilent

D DEKRA

Ref 28 dBEm

Atten 28 dB

#Peak

e R

LgAw

M1 52

Center 1.981 875 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1137 MHz

Transmit Freq Error  -9.683 kHz

% B Bandwidth

1.763 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 15 MHz

Lowest Channel

# Agilent

Ref 28 dBEm

Atten 28 dB

#Peak

AT,

4

e

LgAw

M1 52

Center 1.856 858 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

983.0333 kHz

Transmit Freq Error  -80.261 kHz

% B Bandwidth

1.569 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Middle Channel

# Agilent

Ref 28 dBm Atten 28 dB

*Peak MWM

Ty 4 N

18 2

4B/ o M

?EfSt W._.—vwn Wmﬂ vwm

dB et Y

LgAw

Ml 52

Center 1.879 350 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

985.1535 kHz % dB -26.00 dB

Transmit Freq Error  -63.536 kHz
% B Bandwuidth 1.584 MHz

Highest Channel

# Agilent

Ref 26 dBm Atten 28 dB
#Peak
bl Al o L i

LaAw

Ml 52
Center 1.901 875 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
980.6341 kHz x dB  -26.00 dB

Transmit Freq Error  -31.975 kH=
% dB Bandwidth 1.611 MH=z
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LTE QPSK MODULATION. BW = 20 MHz

Lowest Channel

# Agilent

D DEKRA

Ref 28 dBm

Atten 28 dB

#Paak

e e g e ey

g
T o

=

LT

LaAw

M1 352

Center 1.859 452 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1478 MHz

Transmit Freq Error  16.620 kHz

% B Bandwidth

1.748 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent

Ref 28 dBEm

Atten 28 dB

#Peak

L L W PR o

16 e

LgAw

M1 52

Center 1.879 475 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1594 MHz

Transmit Freq Error  -26.561 kHz

% B Bandwidth

1.812 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Highest Channel

# Agilent

Fef 26 dBm Atten 28 dB
#Poak L e

LgAw

Ml 52
Center 1.899 425 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1587 MH=z x dB  -26.00 dB

Transmit Freq Error  21.939 kHz
% B Bandwuidth 1.774 MHz

LTE 16QAM MODULATION. BW = 20 MHz
Lowest Channel

# Agilent

Ref 28 dBm Atten 28 dB

*Peak WM

Ty J %

18

dB/ . ey

Offst Mﬁ %Wmn t

16 IS A A -w,.lwrlu

dB pnfe N L'W""'\

LgAw

Ml 52

Center 1.859 452 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %

997.4106 kHz % dB -26.00 dB

Transmit Freq Error  -91.848 kHz
% B Bandwuidth 1.548 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 28 dBEm

Atten 28 dB

#Peak

F’WM

e

e

LgAw

M1 52

Center 1.879 475 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.0044 MHz

Transmit Freq Error
% B Bandwidth

-117.452 kHz
1.636 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

bl bt P ey
k

All_Lm,
L

LT

LaAw

M1 352

Center 1.899 425 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

988

Transmit Freq Error
% B Bandwidth

2623 kHz

-58.183 kHz
1.549 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Spurious emissions at antenna terminals

SPECIFICATION
FCC 82.1051 and §24.238
RSS-133. Clause 6.5.

The power of emissions shall be attenuated belewtrimsmitter power (P) by a factor of at least-480 log (P)
dB. P in watts.

METHOD

The EUT RF output connector was connected to atrgpranalyser and to the Universal Radio Commuiunat
tester R&S CMU200 and CMW500 (selecting maximunmgraission power of the EUT and different modes of
modulation) using a 50 ohm attenuator and a poplétes.

The spectrum was investigated from 9 kHz to 20 GHz.

For LTE mode the configuration of Narrow band, Rese Blocks and modulation which is the worst dase
conducted power was used.

The reading of the spectrum analyser is correctiéid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyser.

Measurement Limit

According to specification. the power of emissishall be attenuated below the transmitter powebyR) factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimurreattation becomes 43+10log (Po). and the level im dB
relative Po becomes:

Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = -dBm

TEST SETUP
Spectrum;
— Analyser
: Fowey
BT — Aﬁemsncr—( bgised
Signalling
— L [Unit
|t
| swoply
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RESULTS (see plots in next pages)

LTE BW = 1.4 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 3 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =5 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =10 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.
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LTE BW = 15 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 20 MHz.
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

Verdict: PASS

D DEKRA
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LTE. BW =1.4 MHz
1. CHANNEL: LOWEST

% Agilent

Ref 28 dBm #Atten 22 dB
#Peak

33 FC
AA
£

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

Report No: (NIE)
52288RRF.001 Page 71 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm #Atten 22 dB
#Peak

AA
£

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

LTE BW = 3 MHz
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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2. CHANNEL: MIDDLE

3 Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

T SV e i Ay

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

3. CHANNEL: HIGHEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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LTE BW =5 MHz
1. CHANNEL: LOWEST

% Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

; WWMMW

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

LTE BW =10 MHz

1. CHANNEL: LOWEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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2. CHANNEL: MIDDLE

3 Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

; WW”W

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

3. CHANNEL: HIGHEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

POV PP AURPPPRP™ sttt s o

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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LTE BW =15 MHz
1. CHANNEL: LOWEST

% Agilent

Ref 28 dBm #Atten 22 dB
#Peak

53 FC
AR

£0f

FTun

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

LTE BW =20 MHz
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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2. CHANNEL: MIDDLE

3 Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 28,888 @ GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

3. CHANNEL: HIGHEST

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 20.0608 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

Measurement uncertainty (dB) <+2.03
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Spurious emissions at antenna terminals at Block Egpes

SPECIFICATION
FCC 82.1051 and §24.238
RSS-133. Clause 6.5.

METHOD

The EUT RF output connector was connected to atgpranalyser and to the Universal Radio Commuiunat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The reading of the spectrum analyser is correcidiu tve attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of modulation whistihe worst case for conducted power was used.

As indicated in FCC part 24/RSS-133. in the 1 MHmnds immediately outside and adjacent to the fregue
block or band a resolution bandwidth of at least parcent of the emission bandwidth of the funddatemission
of the transmitter may be employed.

Measurement Limit
According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:

TEST SETUP

Spectrum|
— Analyser

E | H—m —
EUT ——— Attenuator —{
dlevidier

—

suoply

Signalling
L Unit
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RESULTS (see plots in next pages)

D DEKRA

(Channels in RB=1. RB=1. RB=1. RB=1. RB=1. RB=1.
Band II): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block] -24.35 -28.84 -27.69 -35.31 -38.19 -39.84
Edge at antenna pofr
(dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band lI): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block] -27.36 -30.85 -29.6 -33.25 -33.75 -39.3
Edge at antenna pofr
(dBm)
(Channels in RB= 1. RB= 1. RB= 1. RB= 1. RB= 1. RB= 1.
Band II): Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest -23.51 -27.34 -24.19 -30.2 -34.07 -39.74
Block Edge at
antenna port (dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band II): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest -28.08 -30.75 -27.09 -31.45 -35.46 -37.39
Block Edge at
antenna port (dBm)
Measurement uncertainty = <+2.03 dB.
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 1.4 MHBa(d II)
CHANNEL LOWEST
% Agilent

Ref 26 dBm

Atten 20 4B

-24.35 dBm

#Hyy

ik

Center 1.850 886 6 GHz

#RBes BW 18 kHz

#EH 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 1. RB = 1. Offset = Max. BW = 1.4 MfBand II)
CHANNEL HIGHEST

Agilent

Span 2 MHz
#3weep ¢ 5 (1000 prs)

Ref 26 dBm

Htten 28 dB

-23.51 dBm

#Awy
Log

18
de/

Offst
15
dB

-13.6

dBm
PRwvg

vl 52

i

53 FC
AA

T

frefrt

£
F>50k

Swp

Center 1916 8
#Res BH 18 kHz

88 GHz

#4BH 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#Sweep 2 5 (1000 pts)
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Narrow band = 1. RB = All. Offset = 0. BW = 1.4 MKRand II)
CHANNEL LOWEST
% Agilent

Ref 26 dBm Atten 28 dB

-27.36 dBm

#Hyy

Wt
sl =

Center 1.6050 000 6 GHz
#Res BH 18 kHz #\BW 108 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

- Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm Atten 28 dB

-25.08 dBm

#Hyy

Center 1.910 086 6 GHz
#Res BH 18 kHz #\BW 108 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1080 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 3 MHz (i8lal)
CHANNEL LOWEST
s Agilent

Ref 26 odBm Atten 20 dB . -28.84 dBm
#Hyy

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 2. RB = 1. Offset = Max. BW = 3 MHEafd II)
CHANNEL HIGHEST

Agilent
Ref 26 dBm Htten 28 dB . -27.34 dBm
#Awy
Log
18
dB/
Offst Ww“l

18 f lt
dB

RN
PRwvg ﬁwm Mmi
vL s2 JJ MMWM

s3 FC[™ BT
AR
£U1):
Fo50k
Swp

Center 1.918 900 & GHz Span 2 MHz
#Res BH 18 kHz #\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 3 MHz (Band II)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -30.35 dBm
#Hyy

£0f

50k

Swp

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 2.

- Agilent

Ref 26 odBm Atten 20 dB . -30.75 dBm
#Hyy

53 FC i M
AR iy

Center 1.910 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 5 MHz (i)
CHANNEL LOWEST
s Agilent

Ref 26 odBm Atten 20 dB . -27.69 dBm
#Hyy

= o
I
= =
[{=]
2y

My,
., .
5 WWM ik

£0f

-Gk

Swp

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 4. RB = 1. Offset = Max. BW =5 MHEafd II)
CHANNEL HIGHEST

Agilent

Ref 26 dBm Htten 28 dB -24.19 dBm
#Awy
Log
18

4B/

Offst 70
i Jo
D

13.0 / b,

dBm "
PAvg N :

LA
UL 52 Af) (AL Ll A T
33 FCp™¥ TP
AR
£if
f50k
Swp

Center 1.918 900 & GHz Span 2 MHz
#Res BH 18 kHz #\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW =5 MHz (Band II)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -29.60 dBm
#Hyy

£0f

50k

Swp

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 4.

- Agilent

Ref 26 odBm Atten 20 dB . -27.09 dBm
#Hyy

Center 1.910 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 10 MHza(#! II)
CHANNEL LOWEST
% Agilent

Ref 26 dBm

Atten 20 4B

#Hyy

~
F

T

Center 1.850 008 6 GHz

#Res BH 18 kHz

+YEW 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 8. RB = 1. Offset = Max. BW = 10 MfBand II)
CHANNEL HIGHEST

Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm

Htten 28 dB

-30.28 dBm

#Awy
Log

18

de/
Offst 'rw.

15 j
dB

ol W.ﬁ‘ﬂ
-13.6

E

dBm
PRwvg

=

vl 52

53 FC
AA

£
F>50k

Swp

Center 1916 8
#Res BH 18 kHz

88 GHz

#4BH 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#Sweep 2 5 (1000 pts)
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RB = All. Offset = 0. BW =10 MHz (Band II)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -33.25 dBm
#Hyy

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 8.

- Agilent

Ref 26 odBm Atten 20 dB . -31.45 dBm
#Hyy

53 FC -
g n L_,‘%

Center 1.910 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 15 MHza(#! II)
CHANNEL LOWEST
% Agilent

Ref 26 dBm

Atten 20 dB 23619 dBm

#Hyy

Center 1.850 060 @ GHz Span 2 MHz

#Res BH 18 kHz

«\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 12. RB = 1. Offset = Max. BW = 15 M&and II)
CHANNEL HIGHEST

Agilent

Ref 26 dBm

Atten 20 dB " _34.07 dBn

#Awy
Log

18

de/
Offst Pm\

15 \
dB

1] %‘{u
-13.8

dBm
PRwvg

vl 52

53 FC
AA

T ;
kbt A O

£
F>50k

Swp

Center 1916 8
#Res BH 18 kHz

B8 GHz Span 2 MHz
#\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 15 MHz (Band II)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -33.75 dBm
#Hyy

3

Center 1.850 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 12.
- Agilent

Ref 26 odBm Atten 20 dB . -35.46 dBm
#Hyy

Center 1.910 060 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 20 MHza(#! II)

CHANNEL LOWEST

% Agilent

Ref 26 dBm

Mkrl 1.849 989 GHz
Atten 28 dB -34.84 dBm

#Hyy

Center 1.850 A08 GHz Span 3 MHz

#Res BH 18 kHz

«\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 16. RB = 1. Offset = Max. BW = 20 Mf&and II)

CHANNEL HIGHEST

Agilent

Ref 26 dBm

Mkrl 1.918 811 GHz
Atten 28 dB -39.74 dBm

#Awy
Log

18

de/
Offst Wﬁ‘

15 L
dB

ol 1\%
-13.6 !

dBm !
PRvg

vl 52

53 FC
AA

£
F>50k

Swp

Center 1916 8
#Res BH 18 kHz

B GHz Span 3 MHz
#\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 20 MHz (Band II)
CHANNEL LOWEST. Narrow band = 1.

% Agilent

Mkrl 1.849 989 GHz

Ref 26 odBm Atten 20 dB -39.30 dBm
#Hyy

Eif: WWW ’

Center 1.850 A08 GHz Span 3 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 16.

- Agilent

Mkrl 1.918 811 GHz

Ref 26 odBm Atten 20 dB -37.39 dBm
#Hyy

gy 1

$3 FC AR

Center 1.910 008 GHz Span 3 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Radiated emissions
SPECIFICATION

FCC 82.1051 and §24.238
RSS-133. Clause 6.5.

The power of emissions shall be attenuated belevirimsmitter power (P) by a factor of at least4® log (P)
dB. P in watts.

METHOD

The measurement was performed with the EUT insidareechoic chamber. The spectrum was scanned féeom 3
MHz to at least the 10th harmonic of the highestifiency generated within the equipment.

The EUT was placed on a non-conductive stand at wmeBer distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasmements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readiag recorded.

Each detected emission at less than 20 dB respetiet limit is substituted by the Substitution nugthin
accordance with the ANSI/TIA/EIA-603-D.

Measurement Limit

According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po) and the level in d8ative
Po becomes:

Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = -dBm
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TEST SETUP

Radiated measurements below 1 GHz.

ANECHOIC CHAMBER
Measuring 360° I;O;fjtmg
Antenna able
‘ ‘ | 3 m distance
L
AntennaMast
| (Antennaheight variation: 1-4 m)
Link antenna

Spectrum analyser

Signalling unit

Shielded ControlRoomFor
Radiated Measurements

Radiated measurements above 1 GHz.

VWWWWWWWWWWAWAWWWAWVY

Horn antenna

EUT
\ 2
1 m distance

Preamplifier

Horn antenna
for RF link

A A

Shielded control room for
radiated measurements Signalling unit

Spectrum
analyser
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RESULTS

D DEKRA

A preliminary scan determined the QPSK 5 MHz bauithwiNarrow band =2, RB = 6, as the worst case.

The following tables and plots show the resultstifies configuration.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.

Measurement uncertainty (dB) <+3.88 for f < 1GHz
<+4.87 for f> 1 GHz up to 18 GHz

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

<§%§> RBW 1 MH=z
VBW 3 MHz

Ref 0 dBm At 0 dB SWI 1 =
0
F-10
Dl -13 Bm
VIEW)
—-20
F-30

=70

~-80

=-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

(This plot is valid for all three channels)
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FREQUENCY RANGE 1 GHz to 3 GHz.

CHANNEL: LOWEST

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 1= & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -12.000 dBrmr
-20 dBrm W
-30 dBrm

-40 dBm + 1

-60 dBrm:

-70 dBrm

-80 deém

-00 deém

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiesaey.

CHANNEL: MIDDLE

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
-10 dBm
H1 -13.000 dBm
-20 dBm
-30 dBm i
-40 dBm I
-60 dBm
-70 dBm
-80 dBm
-0 dBm
1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiety.
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CHANNEL: HIGHEST

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0OdB = SWT 1= o VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
-10 dem
H1 -13.000 dBm
-20 dBm
-30 dem ‘“
-40 dBm
-60 dBm
-70 dBém
-80 dBm
-30 dBm
1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.
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FREQUENCY RANGE 3 GHz to 18 GHz.
CHANNEL: LOWEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
ALt 0dB » SWT 15 @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dem

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

CHANNEL: MIDDLE

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0OdB @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dem

-20 dém

-30 dém

-40 dBm

-50 dém

-70 dBm

-B0 dBm

-90 dém

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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CHANNEL: HIGHEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att OdB & SWT 15 @ VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-70 dBm

-80 dBm

-90 dem

3.0 GHz 30000 pts 1.5GHz/ 18.0 GHz
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FREQUENCY RANGE 18 GHz TO 20 GHz.

TOF

MultiView | Spectrum
Ref Level 0.00 dBm
@ Att

D DEKRA

& RBW 1 MHz

0dB ® SWT 1= ® VBW 3MHz Mode Auto Sweep

1 Frequency Sweep

-10 dBm

H1 -13.000 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

18.0 GH=z 30000 pts 200.0 MHz / 20.0 GH=z
(This plot is valid for all three channels)
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Appendix B —Test result for FCC Part 27/IC RSS-

139/IC RSS-130
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D DEKRA

TEST RESULTS FOR FCC PART 27 AND IC RSS-139/RSS-130

Power supply (V):
Vnom = 3.8 Vdc
Vmax = 4.37 Vdc
Vmin = 3.23 Vdc

TEST CONDITIONS

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from external powupply

Type of antenna = External attachable antenna

Antenna gain = 2.3 dBi

TEST FREQUENCIES:

LTE. QPSK AND 16QAM MODULATION (BAND V)

Channel (Frequency. MHz)
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz

Lowest 19957 19965 19975 20000 20025 20050

(1710.7) (1711.5) (1712.5) (1715.0) (1717.5) (1720.0)
Middle 20175 20175 20175 20175 20175 20175

(1732.5) (1732.5) (1732.5) (1732.5) (1732.5) (1732.5)
Highest 20393 20385 20375 20350 20325 20300

(1754.3) (1753.5) (1752.5) (1750.0) (1747.5) (1745.0)
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LTE. QPSK AND 16QAM MODULATION (BAND XII)

D DEKRA

Channel (Frequency. MHz)

BW = 1.4 MHz BW = 3 MHz BW = 5 MHz BW = 10 MHz
Lowest 23017 (699.7) 23025 (700.5) 23035 (701.5) 23060 (704.0)
Middle 23095 (707.5) 23095 (707.5) 23095 (707.5) 0FB(707.5)

Highest 23173 (715.3) 23165 (714.5) 23155 (713.5) 23130 (711.0)
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RF Output Power
SPECIFICATION
FCC §82.1046 and §27.50. RSS-139 Clause 6.5.

Fixed. mobile. and portable (hand-held) stationsrating in the 1710-1755 MHz band are limited twdit EIRP
(30 dBm). Fixed stations operating in the 1710-1K8%z band are limited to a maximum antenna height®
meters above ground. Mobile and portable statigreyating in these bands must employ a means fatirlgn
power to the minimum necessary for successful conications.

The peak-to-average ratio (PAR) of the transmisshail not exceed 13 dB.

Control and mobile stations in the 698-746 MHz barellimited to 30 watts ERP.

Portable stations (hand-held devices) in the 600zMlink band and the 698-746 MHz band. and fixad a
mobile stations in the 600 MHz uplink band are fadito 3 watts ERP.

RSS-130 Clause 4.4.

The e.i.r.p. shall not exceed 50 watts (46.99 dBm)mobile equipment or for outdoor fixed subscribquipment
nor shall it exceed 5 watts (36.99 dBm) for portadoduipment or for indoor fixed subscriber equipmen

The peak-to-average power ratio (PAPR) of the trassion shall not exceed 13 dB.

METHOD

The conducted RF output power measurements were atathe RF output terminals of the EUT using toegr
meter of the Universal Radio Communication testé&#SRCMU200 and CMWS500. selecting maximum
transmission power of the EUT and different modemadulation.

The maximum equivalent isotropically radiated povyei.r.p.) is calculated by adding the declareckimam
antenna gain (dBi).

The maximum effective radiated power e.r.p. is Wated from the maximum equivalent isotropicallgieded
power (e.i.r.p.) by subtracting 2.15 dB:
E.R.P.=E.LR.P.-2.15dB

The peak-to-average power ratio (PAPR) is measusétg an attenuator. power splitter and spectruedyaar
with a Complementary Cumulative Distribution Fuootimplemented.

The EUT was controlled via the Universal Radio Camioation tester R&S CMW500 selecting maximum
transmission power of the EUT and different modemadulation.
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TEST SETUP

Conducted average power.

Signalling unit
with Power meter

EUT

Peak-to-average power ratio (PAPR)

Spectrum
— Analyser
| ' Priwer
EUT AR ———
Signalling)
L Unit
|aom
sogly

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED).
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LTE. BAND IV.

Narrow band =

1

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

14

Low
19957

1710.7

QPSK

23.12
23.23
23.16
22.02
22.15
22.04
21.06

6.37

16-QAM

21.66
21.87
21.62
21.21
21.28
21.15
21.04

6.92

Middle
20175

1732.5

QPSK

23.19
23.51
23.29
22.39
22.31
22.34
21.19

6.35

16-QAM

22.56
22.64
22.49
21.53
21.55
21.61
21.29

7.02

High
20393

1754.3

QPSK

23.18
23.25
23.18
22.19
22.32
22.39
21.28

6.25

16-QAM

GWWWERPRPFPPFRPOWWWERPERPRPIOWWWERPRPPRPOWWWERPEPRPRIOWWWERPEPRPOWWWEERLEPER

ONPFPOUUNOONPFOUUNOONPEFPOUUNOONPFPOUDNOONPEFPOOUODNMNOONEFOOONO

21.88
22.15
21.85
21.37
21.49
21.36
21.2

6.68
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Narrow band = Iworst case)

BANDWIDTH FREQUENCY AVERAGE POWER PAPR
(MH2) CHANNEL (MH2) MODULATION | RB SIZE | RB OFFSET (dBm) (dB)

22.99
23.03
22.92
21.99
22.1
22.22
21.09 6.03

QPSK

Low
19965 1711.5

21.62
21.77
21.62
21.19
21.21
211
20.89 6.97

16-QAM

23.3
23.57
23.31
22.22
22.23
22.29
21.19 5.96

QPSK

3 Middle
20175 17325

21.97
22.07
22.29
21.27
21.27
21.2
21.33 6.63

16-QAM

23.26
23.58
23.31
22.22
22.31
22.29
21.16 5.82

QPSK

High
20385 1753.5

21.81
22.09
22.25
21.4
21.28
21.41
21.33 6.68

16-QAM

QW WWEFREFPPRPROWWWERPRPRPPRPRIOWWWERPPRPOWWWRPRPRPRIOWWWERPRPRPRPRPOWWWELEREPR
ONPFPOUOONOONPFOUNOIONPF OUONOIONPFPF OUONOIONPFP OUOONOIONPEF OO NO
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Narrow band = Zworst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
19975

1712.5

QPSK

23.16
23.19
23.12
22.13
22.16
22.15
2211

5.38

16-QAM

22.81
2291
22.8
22.18
22.24
22.21
20.89

6.23

Middle
20175

1732.5

QPSK

23.34
23.49
23.36
22.27
22.34
22.37
22.32

5.26

16-QAM

23.31
23.42
23.3
22.37
22.23
22.23
21.37

6.18

High
20375

1752.5

QPSK

23.24
23.38
23.24
22.31
22.38
22.51
22.42

5.14

16-QAM

QW WWEFFPPFRPOWWWERPEPPRPOWWWPERLRPPRPOWWWOERPEPPRPOWWPOEREPRPPRPOWWWELEREREPR

ONPFPOUUNOIONEFP OUUNOIONEFP OUUNOIONPEFP OUINOIONPEFP OUOINOIONEF, O UIN O

23.37
23.34
23.33
22.29
22.28
22.3
21.42

6.15
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Narrow band = 4worst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

10

Low
20000

1715

QPSK

23.04
23.18
23.08
23.11
23
23.03
22.08

5.29

16-QAM

23.22
23.23
23.22
22.82
22.74
22.82
21.99

6.37

Middle
20175

1732.5

QPSK

23.36
23.42
23.39
23.35
23.3
23.36
22.32

5.24

16-QAM

23.32
23.35
23.32
23.17
23.24
23.21
225

6.18

High
20350

1750

QPSK

23.35
23.42
23.34
23.3
23.37
23.41
22.27

4.98

16-QAM

QW WWEREFPPRPROWWWERPRPRPPRPRIOWWWERPPRPOWWWERPRIOWWWERPRPRPOWWWELPREPR

ONPFPOUONOONPFPOUUNOONPEFPOUUNOONPFPOUNOIONPFP OUOINOONEF OOUIN O

23.33
23.37
23.31
23.35
23.31
23.36
224

6.11
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Narrow band = 6 (worst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

15

Low
20025

17175

QPSK

23.17
23.16
23.09
22.97
23.05
23.02
23.11

5.31

16-QAM

22.84
22.99
22.97
23.27
23.26
23.31
23.16

6.25

Middle
20175

1732.5

QPSK

23.25
23.26
23.33
23.25
23.35
23.31
23.32

5.24

16-QAM

23.51
23.39
23.34
23.02
23.05
23
23.11

6.2

High
20325

1747.5

QPSK

23.27
23.38
23.32
23.09
23.12
23.24
23.22

5.17

16-QAM

QW WWEFEFPPFRPOWWWERPEPPRPOWWWPERLRPPRPOWWWOERPEPPRPOWWWPOEREPRPPRPOWWWELEREREPR

ONPFPOUUNOONEFPOUUNOIONPEFP OUUNOIONPFP OUUNOIONPEFP OUOUNOIONEF, O UOIN O

23.18
23.3
23.23
23.25
23.24
23.12
23.25

6.13
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Narrow band = §worst case)

BANDWIDTH FREQUENCY AVERAGE POWER PAPR
(MH2) CHANNEL (MH2) MODULATION | RB SIZE | RB OFFSET (dBm) (dB)

23.13
23.38
23.14
23.04
23.12
23
23.08 5.31

QPSK

Low
20050 1720

22.79
22.83
22.84
23.16
23.18
23.26
23.08 6.32

16-QAM

23.32
23.31
23.37
23.29
23.27
23.28
23.24 5.24

QPSK

20 Middle
20175 1732.5

23.29
23.46
23.44
23.09
23.04
23.13
23.54 6.18

16-QAM

23.34
23.45
23.23
23.3
23.32
23.28
234 5.02

QPSK

High
20300 1745

23.38
23.36
23.27
23.43
2341
23.49
23.53 6.13

16-QAM

QW WWEFREFPPRPROWWWERPRPPRPRIOWWWERPPRPROWWWERPRIOWWWERPRPRPRPROWWWELEREPR
ONPFPOUUNOIONEFP OUUNOIONPEFP OUUNOIONPEFP OUUNOIONPEFP OUONOIONEF, O UIN O
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LTE. BAND XII.

Narrow band =

1

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

1.4

Low
23017

699.7 MHz

QPSK

[N

o

23.5
23.57
23.46
22.24
22.33
22.32
21.24

6.13

16-QAM

21.93
22.2
21.92
21.43
21.5
21.39
21.33

6.73

Middle
23095

707.5 MHz

QPSK

23.39
23.49
23.4
22.22
22.35
22.26
21.25

5.96

16-QAM

22.35
225
22.36
20.94
20.95
20.96
21.14

6.59

High
23173

715.3 MHz

QPSK

23.29
23.4
23.32
22.18
22.29
22.2
21.21

5.99

16-QAM

GWWWERPFPPFRPOWWWRPERPRPOWWWRPPRPOWWWRPERPRPIOWWWERPEPPRPOWWWERER

ONPFP OUUNOONPFOUUNOIONPFP OUINOIONPFP OUINOIONPFP O UUNOIONEF, O OUDN

22.24
22.42
22.27
20.89
20.86
20.95
21.12

6.56
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Narrow band = Iworst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
23025

700.5 MHz

QPSK

=

o

23.4
23.44
23.42
22.27
22.31
22.32
21.31

5.6

16-QAM

22.33
22.41
22.21
2131
21.25
24.45
21.33

6.61

Middle
23095

707.5 MHz

QPSK

23.29
23.37
23.42
22.3
22.33
22.37
21.27

5.67

16-QAM

2191
22.13
22.34
21.47
21.43
21.44
21.39

6.63

High
23165

714.5 MHz

QPSK

23.35
23.37
23.34
22.27
22.26
22.37
21.27

5.58

16-QAM

GQWWWRPFPPFRPOWWWRPRPRPPRPOUODWWWERPRPPOWWWERPRPPRPIOWWWERRPRRPEPIOWWWEREPE

OMNPFPOUONOONPFPFOUUNOONPEFPOUUNOONPFPOUINOIONPFP OOUONOIONEFEF OON

22.06
22.18
22.28
2151
215
21.52
21.41

6.61

Report No: (NIE)
52288RRF.001

Page 116 of 253

2017-08-02




DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Narrow band = Zworst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
23035

701.5 MHz

QPSK

=

o

23.38
23.5
23.43
22.22
22.32
22.32
22.25

4.98

16-QAM

23.03
23.15
22.85
22.45
22.41
22.43
2141

6.03

Middle
23095

707.5 MHz

QPSK

23.32
23.52
23.44
22.23
22.36
22.25
22.32

16-QAM

22.89
23.04
22.81
22.36
22.35
22.32
21.25

6.01

High
23155

713.5 MHz

QPSK

23.27
23.3
23.22
22.22
22.29
22.26
22.2

4.98

16-QAM

G WWWRPFPPFRPOWWWRPRPRPPRPOUODWWWERRPPOWWWERPRPRPRPIODWWWERRPRPRPIOWWWEREPE

ONPFPOUUNOIONPEFPOUUNOIONPEFP OUUNOION P OUINOIONEFP O UNOIONEFE, OO N

23.13
23.27
23.1
22.24
22.17
22.25
21.27

5.91
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Narrow band = 4worst case)

D DEKRA

BANDWIDTH FREQUENCY
(MH2) CHANNEL (MH2)

MODULATION

RB SIZE

RB OFFSET

AVERAGE POWER
(dBm)

PAPR
(dB)

Low
23060 704 MHz

NB=4

QPSK

=

o

23.32
23.34
23.34
23.25
23.23
23.31
22.34

4.98

16-QAM

22.85
22.98
23.24
23.34
23.39
23.32
22.33

6.01

10 Middle
23095 707.5 MHz

QPSK

23.11
23.27
23.32
23.07
23.1
23.25
22.13

4.98

16-QAM

22.78
22.88
23.23
23.26
23.22
23.3
22.25

5.99

High
23130 711 MHz

QPSK

23.43
23.46
23.43
23.32
23.35
23.35
22.32

4.95

16-QAM

G WWWRPFPPRPOWWWRPPRPPRPODWWWERPRPPOWWWRPRPRPRPIODWWWERRRPEPIOWWWEREPE

OMNPFPOUONOONPFPOUUNOONPEFPOUUNOONPFPOUINOIONPFP OOUONOIONEFEF OON

23.39
23.47
23.47
23.03
22.98
23.01
22.22

6.01
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PEAK-TO-AVERAGE POWER RATIO (PAPR).
LTE. BAND IV.

Bandwidth = 1.4 MHz. Modulation QPSK. Modulatiomigiavidth: 1. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

D DEKRA

Ref 30 dBm Att 30 dB AQT 25 ms
~—— Offset 16 d
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7107 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.87 dBm
Peak 27.31 dBm
Crest 7.44 dB

10 % 3.00 dB

1 % 5.41 dB
103 6.37 dB
.01 = 6.80 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
— Offser 16 d
Fo.1

ot

F1E-3 \

)

F1E-5 l

Center 1.7325 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.95 dBm
Peak 26.96 dBm
Crest 7.01 dB

10 % 2.98 dB

1 % 5.26 dB
103 6.35 dB
.01 = 6.78 dB

Mean Pwr + 15 dB
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

(——offset 16 d

0.1

1E-3 \

1E-4 \\

F1E-5 \

Center 1.7543 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.70 dBm
Peak 26.96 dBm
Crest 7.26 dB

10 % 3.03 dB

1 % 5.36 dB
103 6.25 dB
.01 = 6.71 dB

Mean Pwr + 15 dB

D DEKRA

Bandwidth = 1.4 MHz. Modulation 16 QAM. Modulatitmndwidth: 1. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

1E-3 \

F1E-4

F1E-5

Center 1.7107 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.96 dBm
Peak 27.45 dBm
Crest 7.49 dB

10 % 3.44 dB

1 % 5.87 dB
103 6.92 dB
.01 = 7.36 dB

Mean Pwr + 15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
]
— |
FO0.1
ot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7325 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.90 dBm
Peak 26.53 dBm
Crest 7.04 dB

10 % 3.41 dB

1 % 5.82 dB
103 7.02 dB
.01 = 7.40 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
e
Lo.1 I
Fo-ot
F1E-3 \
l1E-4 \_\
F1E-5
Center 1.7543 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.87 dBm
Peak 26.39 dBm
Crest 7.52 dB

10 % 3.34 dB

1 % 5.55 dB
.10% 6.68 dB
.01 = 7.09 dB
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Bandwidth = 3 MHz. Modulation QPSK. Modulation bavidth: 1. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

et 16 dl

0.1

-o-01

F1E-3

F1E-4 \

F1E-5 \

Center 1.7108 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.93 dBm
Peak 26.46 dBm
Crest 6.53 dB

10 % 3.03 dB

1 % 5.29 dB
.10% 6.03 dB
.01 = 6.23 dB

Channel Middle:

® RBW 3 MHz

Mean Pwr + 15 dB

Ref 30 dBm Att 30 dB AQT 25 ms
Moffset 16 d
FO0.1
Fo-ot
F1E-3
F1E-4 l
F1E-5 \
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.04 dBm
Peak 26.25 dBm
Crest 6.21 dB

10 % 2.98 dB

1 % 5.26 dB
.10% 5.96 dB
.01 = 6.13 dB

D DEKRA
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Channel High:

®

Bandwidth = 3 MHz.

Channel Low:

®

RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

(— Offser 16 d

0.1

0.01

F1E-3

F1E-4

F1E-5

Center 1.7528 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.93 dBm
Peak 26.11 dBm
Crest 6.18 dB

10 % 2.98 dB

1 % 5.14 dB
103 5.82 dB
.01 = 6.03 dB

Mean Pwr + 15 dB

D DEKRA

Modulation 16 QAM. Modulationm@dwidth: 1. RB Size: 5. RB Offset: 0.

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
___offset 16 a
Fo.1 Ea—
F0.01
F1E-3
iE-4 \
iE-5 \\
Center 1.7108 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.83 dBm

Peak 27.03 dBm
Crest 7.20 dB
10 % 3.51 dB
1 % 6.01 dB
.10% 6.97 dB
.01 % 7.16 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
Lo.1 I—
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.08 dBm
Peak 26.25 dBm
Crest 7.18 dB

10 % 3.34 dB

1 % 5.67 dB
103 6.63 dB
.01 = 7.04 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
DR
D
FO0.1
Fo-ot
F1E-3 \
F1E-4
F1E-5
Center 1.7528 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.97 dBm
Peak 26.89 dBm
Crest 6.92 dB

10 % 3.39 dB

1 % 5.72 dB
.10% 6.68 dB
.01 = 6.85 dB
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Bandwidth = 5 MHz. Modulation QPSK. Modulation bavidth: 2. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
ROffset 16 di
S \\\\\\\\
oot
)
F1E-3 \
F1E-4

F1E-5 \

Center 1.7118 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.40 dBm
Peak 26.04 dBm
Crest 5.64 dB

10 % 2.74 dB

1 % 4.98 dB
.10% 5.38 dB
.01 = 5.48 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Mean Pwr + 15 dB

Offset 16 di

0.1

o0
\\

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.48 dBm
Peak 26.04 dBm
Crest 5.50 dB

10 % 2.69 dB

1 % 4.83 dB
103 5.26 dB
.01 = 5.38 dB

Mean Pwr + 15 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

Offset 16 di

0.1

Fo-01
\

F1E-3 \

F1E-4

F1E-5 \

Center 1.7518 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.32 dBm
Peak 25.69 dBm
Crest 5.360 dB

10 % 2.62 dB

1 % 4.69 dB
103 5.14 dB
.01 = 5.26 dB

Bandwidth = 5 MHz. Modulation 16 QAM. Modulationm@dwidth: 2. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Mean Pwr + 15 dB

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[T
FO0.1
ot

F1E-3 \

F1E-4

F1E-5

Center 1.7118 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.39 dBm
Peak 25.83 dBm
Crest 6.44 dB

10 % 3.03 dB

1 % 5.41 dB
103 6.23 dB
.01 = 6.39 dB

Mean Pwr + 15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
ot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.45 dBm
Peak 25.90 dBm
Crest 6.45 dB

10 % 3.08 dB

1 % 5.53 dB
103 6.18 dB
.01 = 6.37 dB

Channel High:

® RBW 3 MHz

Mean Pwr + 15 dB

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
Fo-ot
F1E-3 \
F1E-4 \
F1E-5 \
Center 1.7518 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.33 dBm
Peak 26.75 dBm
Crest 6.41 dB

10 % 3.05 dB

1 % 5.41 dB
.10% 6.15 dB
.01 = 6.32 dB

D DEKRA

Report No: (NIE)

52288RRF.001 Page 127 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Bandwidth = 10 MHz. Modulation QPSK. Modulation biandth: 4. RB Size: 6. RB Offset: 0

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo.01
N\

F1E-3 \

F1E-4

F1E-5

Center 1.7143 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.32 dBm
Peak 25.83 dBm
Crest 5.51 dB

10 % 2.67 dB

1 % 4.81 dB
.10% 5.29 dB
.01 = 5.38 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
\

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.48 dBm
Peak 25.97 dBm
Crest 5.49 dB

10 % 2.64 dB

1 % 4.76 dB
103 5.24 dB
.01 = 5.36 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

&Offset 16 d
FO0.1
oo
\
F1E-3 \
F1E-4
F1E-5
Center 1.7493 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.38 dBm
Peak 24 .56 dBm
Crest 5.18 dB

10 % 2.60 dB

1 % 4.59 dB
103 4.98 dB
.01 = 5.10 dB

Bandwidth = 10 MHz. Modulation 16 QAM. Modulatiomibdwidth: 4. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

D
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7143 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.27 dBm
Peak 26.82 dBm
Crest 6.55 dB

10 % 3.10 dB

1 % 5.60 dB
103 6.37 dB
.01 = 6.51 dB

Report No: (NIE)
52288RRF.001 Page 129 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.45 dBm
Peak 25.76 dBm

Crest 6.31 dB
10 % 3.08 dB
1 % 5.55 dB
.10% 6.18 dB
.01 % 6.27 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Fo-o1
N

Center 1.7493 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.37 dBm
Peak 25.69 dBm
Crest 6.32 dB

10 % 3.05 dB

1 % 5.43 dB
103 6.11 dB
.01 = 6.23 dB

Mean Pwr + 15 dB

D DEKRA
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Bandwidth = 15 MHz. Modulation QPSK. Modulation blandth: 6. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
HOffset 16 d
FO0.1
oot
N\
F1E-3 \
F1E-4

F1E-5 \

Center 1.7168 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.41 dBm
Peak 26.04 dBm
Crest 5.63 dB

10 % 2.72 dB

1 % 4.88 dB
.10% 5.31 dB
.01 = 5.46 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
\

F1E-3

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.50 dBm
Peak 25.97 dBm
Crest 5.406 dB

10 % 2.67 dB

1 % 4.78 dB
103 5.24 dB
.01 = 5.36 dB

D DEKRA

Report No: (NIE)
52288RRF.001 Page 131 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
\

F1E-3

F1E-4

F1E-5 \

Center 1.7468 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.24 dBm
Peak 25.69 dBm
Crest 5.45 dB

10 % 2.62 dB

1 % 4.74 dB
103 5.17 dB
.01 = 5.29 dB

Bandwidth = 15 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
ot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7168 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.40 dBm
Peak 26.04 dBm
Crest 6.04 dB

10 % 3.08 dB

1 % 5.60 dB
103 6.25 dB
.01 = 6.37 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
ot

F1E-3 \

F1E-4 L
F1E-5 \
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.47 dBm
Peak 25.97 dBm
Crest 6.49 dB

10 % 3.05 dB

1 % 5.50 dB
103 6.20 dB
.01 = 6.32 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
D
FO0.1
oot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7468 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.27 dBm
Peak 26.75 dBm
Crest 6.47 dB

10 % 3.10 dB

1 % 5.55 dB
.10% 6.13 dB
.01 = 6.25 dB
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Bandwidth = 20 MHz. Modulation QPSK. Modulation biandth: 8. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Roffset 16 d
FO0.1
oot
N\
F1E-3 \
F1E-4

F1E-5 \

Center 1.71892 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.38 dBm
Peak 25.97 dBm
Crest 5.58 dB

10 % 2.67 dB

1 % 4.81 dB
.10% 5.31 dB
.01 = 5.43 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
\

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.47 dBm
Peak 25.90 dBm
Crest 5.43 dB

10 % 2.67 dB

1 % 4.78 dB
103 5.24 dB
.01 = 5.36 dB

D DEKRA
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D DEKRA

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di

2
FO0.1

Lo.o1 \

\
F1E-3 \
F1E-4
F1E-5
Center 1.7442 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.35
Peak 24.56

Crest 5.21
10 % 2.60
1 % 4.62
.10% 5.02
.01 % 5.14

Bandwidth = 20 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

dBm
dBm
dB

dB
dB
dB
dB

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.71892 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Trac
Mean 20.40
Peak 26.96

Crest 6.56
10 % 3.10
1 % 5.55
.10% 6.32
.01 % 6.49

Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
e
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 3.5MHz
Trace 1
Mean 20.48 dBm
Peak 26.89 dBm
Crest 6.41 dB
10 % 3.13 dB
1 % 5.65 dB
1% 6.18 dB
.01 % 6.30 dB
Channel High:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
__offspr 16 d
0.1
lo.01
F1E-3
F1E-4 \
F1E-5
Center 1.7442 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.34 dBm
Peak 25.62 dBm
Crest 6.27 dB
10 % 3.05 dB
1 % 5.43 dB
102 6.13 dB
.01 % 6.25 dB

D DEKRA
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LTE. BAND XII.

Bandwidth = 1.4 MHz. Modulation QPSK. Modulatiomigiavidth: 1. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

[ Offspt 16 d

0.1

1E-3 \

F1E-4 \\
F1E-5 \
Center 699.7 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.07 dBm
Peak 26.05 dBm
Crest 6.98 dB

10 % 3.15 dB

1 % 5.26 dB
103 6.13 dB
.01 = 6.56 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
. Offset 16 d
FO0.1
oo
F1E-3
F1E-4 \
F1E-5
Center 707.5 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.06 dBm
Peak 25.90 dBm
Crest 6.84 dB

10 % 3.08 dB

1 % 5.07 dB
103 5.96 dB
.01 = 6.63 dB
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Channel High:

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ _offskr 16 a
FO0.1

oo
F1E-3
F1E-4 \
F1E-5 \
Center 715.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.03 dBm
Peak 25.61 dBm
Crest 6.59 dB

10 % 3.03 dB

1 % 5.14 dB
103 5.99 dB
.01 = 6.35 dB

D DEKRA

Bandwidth = 1.4 MHz. Modulation 16 QAM. Modulatitmndwidth: 1. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

1E-3 \

F1E-4 \

F1E-5

Center 699.7 MHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.11 dBm
Peak 26.69 dBm
Crest 7.57 dB

10 % 3.56 dB

1 % 5.72 dB
103 6.73 dB
.01 = 7.19 dB

Mean Pwr + 15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
D
R
FO0.1
ot

F1E-3 \

F1E-4

F1E-5

Center 707.5 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.09 dBm
Peak 25.48 dBm
Crest 7.39 dB

10 % 3.49 dB

1 % 5.60 dB
103 6.59 dB
.01 = 7.00 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
D
IR
FO0.1
Fo-ot
F1E-3 \
F1E-4 \
F1E-5 \
Center 715.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.08 dBm
Peak 26.46 dBm
Crest 7.38 dB

10 % 3.46 dB

1 % 5.55 dB
.10% 6.56 dB
.01 = 7.12 dB
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Bandwidth = 3 MHz. Modulation QPSK.

Channel Low:

Modulation bandth: 1. RB Size: 6. RB Offset: 0.

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ _offser 16 a
FO0.1
Fo-os
N\
F1E-3 \
F1E-4
F1E-5
Center 699.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.11 dBm
Peak 25.06 dBm
Crest 5.95 dB
10 % 3.03 dB
1 % 5.07 dB
102 5.60 dB
.01 % 5.82 dB
Channel Middle:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Moffset 16 Al
FO0.1
0.01
N\
1E-3
F1E-4 \
F1E-5 )\
Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.08
Peak 24 .92
Crest 5.84

10 % 3.08

1 % 5.05
.10% 5.67
.01 = 5.79

dBm
dBm
dB

dB
dB
dB
dB

D DEKRA
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Channel High:

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
N
FO0.1
oo
\
F1E-3 \
F1E-4
F1E-5
Center 713.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW:

3.5MHz

Trace 1

Mean 19.16
Peak 25.05

Crest 5.90
10 % 3.00
1 % 5.05
.10% 5.58
.01 % 5.77

dBm
dBm
dB

dB
dB
dB
dB

D DEKRA

Bandwidth = 3 MHz. Modulation 16 QAM. Modulationmdwidth: 1. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
[
]
FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 699.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Trac

Mean 18.16
Peak 24.99
Crest 6.84
10 % 3.49
1 % 5.60
103 6.61
.01 % 6.78

Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-01
1E-3 \

F1E-4

F1E-5 \

Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.02 dBm
Peak 25.83 dBm
Crest 6.82 dB

10 % 3.53 dB

1 % 5.72 dB
103 6.63 dB
.01 = 6.80 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
]
—— |
FO0.1
Fo-ot
F1E-3 \
F1E-4 )
F1E-5 \
Center 713.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.10 dBm
Peak 25.90 dBm
Crest 6.80 dB

10 % 3.46 dB

1 % 5.60 dB
.10% 6.61 dB
.01 = 6.75 dB
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Bandwidth = 5 MHz. Modulation QPSK. Modulation bavidth: 2. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
\“=~25i6t 16 di
FO0.1
Fo-01
\
F1E-3 \
F1E-4
F1E-5
Center 700.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.59 dBm
Peak 24.71 dBm
Crest 5.12 dB

10 % 2.69 dB

1 % 4.62 dB
.10% 4.98 dB
.01 = 5.10 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
““-3Efét 16 di
e \
oo
\
F1E-3
F1E-4
F1E-5
Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.55 dBm
Peak 24 .63 dBm
Crest 5.09 dB

10 % 2.76 dB

1 % 4.62 dB
103 5.00 dB
.01 = 5.07 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Roffset 16 d
e \\\\\\\\
oo
\
F1E-3 \
F1E-4 \
F1E-5 \
Center 712.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.60 dBm
Peak 24 .77 dBm
Crest 5.17 dB

10 % 2.76 dB

1 % 4.59 dB
103 4.98 dB
.01 = 5.07 dB

Bandwidth = 5 MHz. Modulation 16 QAM. Modulation@dwidth: 2. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
R
FO0.1
oo
F1E-3
F1E-4
F1E-5
Center 700.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.55 dBm
Peak 25.77 dBm
Crest 6.21 dB

10 % 3.13 dB

1 % 5.29 dB
103 6.03 dB
.01 = 6.15 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
R
FO0.1
oo
F1E-3
F1E-4 \
F1E-5 \
Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.57 dBm
Peak 25.76 dBm
Crest 6.19 dB

10 % 3.17 dB

1 % 5.43 dB
103 6.01 dB
.01 = 6.11 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
|
FO0.1
Fo-01
N
F1E-3
F1E-4
F1E-5
Center 712.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.62 dBm
Peak 25.69 dBm
Crest 6.07 dB

10 % 3.13 dB

1 % 5.22 dB
.10% 5.91 dB
.01 = 5.99 dB

D DEKRA
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Bandwidth = 10 MHz. Modulation QPSK. Modulation biandth: 4. RB Size: 6. RB Offset: 0

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Mm_mgfiet 16 di
e \\\\\\\\
Fo-01
\
F1E-3 \
F1E-4
F1E-5
Center 703.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.58 dBm
Peak 24.71 dBm
Crest 5.13 dB

10 % 2.74 dB

1 % 4.62 dB
.10% 4.98 dB
.01 = 5.07 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
\\___gffiet 16 di
' \\\\\\\\
oo
\
F1E-3 \
F1E-4
F1E-5
Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.57 dBm
Peak 24 .63 dBm
Crest 5.07 dB

10 % 2.76 dB

1 % 4.66 dB
103 4.98 dB
.01 = 5.05 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

\\‘“-EEEiEt 16 di
FO0.1
oo
\
F1E-3 \
F1E-4 \
F1E-5 \
Center 710.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.65 dBm
Peak 24 .77 dBm
Crest 5.12 dB

10 % 2.72 dB

1 % 4.57 dB
103 4.95 dB
.01 = 5.05 dB

Bandwidth = 10 MHz. Modulation 16 QAM. Modulatiomibdwidth: 4. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
R
FO0.1
oo
F1E-3
F1E-4
F1E-5
Center 703.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.51 dBm
Peak 25.77 dBm
Crest 6.260 dB

10 % 3.15 dB

1 % 5.29 dB
103 6.01 dB
.01 = 6.13 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
DR
FO0.1
oo
F1E-3
F1E-4
F1E-5
Center 706.8 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000, Usable BW: 3.5MHz
Trace 1
Mean 19.54 dBm
Peak 25.62 dBm
Crest 6.09 dB
10 % 3.17 dB
1 % 5.43 dB
1% 5.99 dB
.01 % 6.08 dB
Channel High:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ offspr 16 d
0.1
lo.01
F1E-3
F1E-4
F1E-5 \\
Center 710.3 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples:

Mean
Peak

100000,

Trac
19.58
25.83

6.25

3.13
5.29
6.01
6.11

Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB

D DEKRA
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D DEKRA

LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =1.4 MHz

Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.l.R.P.) (dBm)
Lowest 23.33 2.3 25.63 6.92
Middle 23.51 2.3 25.81 7.02
Highest 23.25 2.3 25.55 6.68
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =3 MHz
Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.ILR.P.) (dBm)
Lowest 23.03 2.3 25.33 6.97
Middle 23.57 2.3 25.87 6.63
Highest 23.58 2.3 25.88 6.68
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth 55 MHz
Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.ILR.P.) (dBm)
Lowest 23.19 2.3 25.49 6.23
Middle 23.49 2.3 25.79 6.18
Highest 23.38 2.3 25.68 6.15
Measurement
uncertainty (dB <+1.11
Report No: (NIE)
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D DEKRA

LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =10 MHz

Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 23.23 2.3 25.53 6.37
Middle 23.42 2.3 25.72 6.18
Highest 23.42 2.3 25.72 6.11
Measurement
uncertainty (dB <#1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =15 MHz
Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 23.31 2.3 25.61 6.25
Middle 23.51 2.3 25.81 6.2
Highest 23.38 2.3 25.68 6.13
Measurement
uncertainty (dB <#1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth 20 MHz
Channel Measured maximum [ Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 23.38 2.3 25.68 6.32
Middle 23.54 2.3 25.84 6.18
Highest 23.53 2.3 25.83 6.13
Measurement
uncertainty (dB <+1.11
Report No: (NIE)
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LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 1.4 MHz

D DEKRA

Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)
average power (dBn) declared isotropically radiated | effective radiated
at antenna port | antenna gain power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)
Lowest 23.57 2.3 25.87 23.72 6.73
Middle 23.49 2.3 25.79 23.64 6.59
Highest 23.4 2.3 25.7 23.55 6.56
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 3 MHz
Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)
average power (dBm) declared isotropically radiated | effective radiated
at antenna port | antenna gain power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)
Lowest 24.45 2.3 26.75 24.6 6.61
Middle 23.42 2.3 25.72 23.57 6.63
Highest 23.37 2.3 25.67 23.52 6.61
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 5 MHz
Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)
average power (dBn) declared isotropically radiated | effective radiated
at antenna port | antenna gain power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)
Lowest 23.5 2.3 25.8 23.65 6.03
Middle 23.52 2.3 25.82 23.67 6.01
Highest 23.3 2.3 25.6 23.45 5.91
Measurement
uncertainty (dB <+1.11
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LTE QPSK AND 16QAM MODULATION. BAND XII. Bandwidth= 10 MHz

D DEKRA

Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)
average power (dBm) declared isotropically radiated | effective radiated
at antenna port | antenna gainf power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)
Lowest 23.39 2.3 25.69 23.54 6.01
Middle 23.32 2.3 25.62 23.47 5.99
Highest 23.47 2.3 25.77 23.62 6.01
Measurement
uncertainty (dB <+1.11
Verdict: PASS
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Modulation Characteristics

SPECIFICATION

FCC 8§2.1047.
RSS-139. Clause 6.2. RSS-130. Clause 4.1. Theatesiall employ digital modulation techniques.

METHOD

For LTE the EUT operates with QPSK and 16QAM motlafamodes in which the information is digitiseddan
coded into a bit stream. The RF transmission istipieked usingOrthogonal Frequency Division Multiplexing
(OFDM) using different possible arrangement of subcariResource Blocks RB).

TEST SETUP
Spectrumy
— Analyser
| e [Fm ————
BT — Nlemamr—{ e
Signalling]
. — L [Unit
oo
suoply
RESULTS

The following plots show the modulation schemethnEUT.
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LTE MODULATION. QPSK. Band IV

D DEKRA

4 Agilent

Ref 38 dBEm

Atten 38 dB

Mkrl  114.3 ps
17.66 dBm

Morm

dB/
Offat A%V a

7y

iV

LgAw \\

W1 52

il
W

53 FS

£t
>58k

Center 1.731 882 GHz
Res BH 168 kHz

LTE MODULATION. 16QAM. Band IV

# Agilent

#\YBH 380 kHz

Span B Hz
Sweep 260 ps (1000 prs)

Ref 38 dBm

Atten 38 4B

Mkrl 4886 ps
17.87 dBm

Morm

1
e A

V1 Y

LaAw

W1 52

53 FS

£t
f>50k

Center 1.731 882 GHz
Res BH 180 kHz

#\YBH 388 kHz

Span B Hz
Sweep 268 ps (1008 prs)
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LTE MODULATION. QPSK. Band XII

D DEKRA

Ref 38 dBEm

Atten 38 dB

Mkrl 19 ps
15.82 dBm

Morm

AN

R

LgAw

W1 52

53 FS

£t
>58k

Center 706.947 MHz
Res BH 168 kHz

LTE MODULATION. 16QAM. Band XII

#\YBH 380 kHz

Span B Hz
Sweep 260 ps (1000 prs)

# Agilent
Mkrl 5413 ps
Ref 38 dBm Atten 38 dB 16.88 dBm
Morm
Log
18 1
B/ i AW /N p

W

LaAw

W1 52

53 FS

£t
f>50k

Center 706.947 MHz
Res BH 180 kHz

#\YBH 388 kHz

Span B Hz
Sweep 268 ps (1008 prs)
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Frequency Stability

SPECIFICATION
FCC 82.1055 and 827.54.

The frequency stability shall be sufficient to emsthat the fundamental emission stays within ththaxized
frequency block.

RSS-139 Clause 6.4.

The frequency stability shall be sufficient to emsuhat the occupied bandwidth stays within theraiieg
frequency block when tested to the temperaturesapgly voltage variations

RSS-130. Clause 4.3.

The applicant shall ensure frequency stability bgvang that fL minus the frequency offset and fHiglthe
frequency offset shall be within the frequency mimgwhich the equipment is designed to operate.

METHOD

The frequency tolerance measurements over tempenauations were made over the temperature rahge
—30°C to +50°C. The EUT was placed inside a clieneliamber and the temperature was raised hourly in
10°C steps from —30°C up to +50°C.

The supply voltage was varied between 85% and 1dfS%minal voltage.

The EUT was set in “Radio Resource Control (RR@)"the middle channel using the Universal Radio
Communication tester R&S CMW500 and the maximungdency error was measured using the built-in
calibrated frequency meter.

The worst case LTE mode for conducted power wag fsehe test.

In order to check that the frequency stability usfisient such that the fundamental emissions stéhin the
authorized bands of operation, a reference poiesiablished at the applicable unwanted emissioris using a
RBW equal to the RBW required by the unwanted eomissspecification of the applicable regulatorynsiard.
These reference points measured using the loweshigmest channel of operation are identifiedflasind fH
respectively. The worst-case frequency offset datexd in the above methods is added or subtracted the
values offL andfH to check that the resulting frequencies remaihiwithe band.

The reference point measurements were made atRheuiput terminals of the EUT using an attenugtomwer
splitter and spectrum analyser. The EUT was cdetfolia the Universal Radio Communication testerR&
CMWS500 selecting maximum transmission power ofhE and different modes of modulation.
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TEST SETUP

Frequency tolerance.

Temperature Chamber

EUT
Antenna Signalling unit
Conector Attenuator » with frequency
(optional) meter
Reference pointd. andfH.
Spectrom
— Analyser
| Priey
EUT ——— Anenuaior
Signalling
i L [Unit
el

RESULTS
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Frequency stability over temperature variations.

BW = 1.4 MHz. (Band IV)

D DEKRA

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 6.82 0.003936508
+40 6.52 0.003763348
+30 6.12 0.003532468
+20 8.08 0.004663781
+10 9.41 0.005431457

0 7.75 0.004473304
-10 9.06 0.005229437
-20 8.31 0.004796537
-30 -7.9 -0.004559885

BW = 3 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 5.94 0.003428571
+40 6.67 0.003849928
+30 6.98 0.00402886
+20 8.61 0.004969697
+10 7.37 0.004253968
0 7.85 0.004531025
-10 8.37 0.004831169
-20 9.9 0.005714286
-30 -8.18 -0.004721501

BW = 5 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 5.84 0.003370851
+40 8.13 0.004692641
+30 8.21 0.004738817
+20 9.34 0.005391053
+10 8.34 0.004813853
0 8.78 0.005067821
-10 7.82 0.004513709
-20 7.17 0.004138528
-30 -8.07 -0.004658009
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BW = 10 MHz. (Band IV)

D DEKRA

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 8.07 0.004658009
+40 8.33 0.004808081
+30 7.98 0.004606061
+20 9.58 0.005529582
+10 9.18 0.005298701

0 8.51 0.004911977
-10 8.93 0.005154401
-20 7.55 0.004357864
-30 -6.81 -0.003930736

BW = 15 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 6.59 0.003803752
+40 9.68 0.005587302
+30 7.77 0.004484848
+20 9.63 0.005558442
+10 9.6 0.005541126
0 8.63 0.004981241
-10 9.46 0.005460317
-20 11.04 0.006372294
-30 7.97 0.004600289

BW =20 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 8.45 0.004877345
+40 7.07 0.004080808
+30 7.37 0.004253968
+20 8.94 0.005160173
+10 9.17 0.005292929

0 9 0.005194805
-10 9.98 0.005760462
-20 9.61 0.005546898
-30 8.18 0.004721501
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BW = 1.4 MHz. (Band XII)

D DEKRA

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -4.22 -0.005964664
+40 -4.09 -0.005780919
+30 -4.43 -0.006261484
+20 3.66 0.005173145
+10 -4.08 -0.005766784
0 -3.4 -0.004805654
-10 3.91 0.005526502
-20 -4.02 -0.005681979
-30 -5.36 -0.007575972

BW = 3 MHz. (Band XII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -3.29 -0.004650177
+40 -4.13 -0.005837456
+30 -4.33 -0.006120141
+20 4.55 0.006431095
+10 3.56 0.005031802
0 -3.3 -0.004664311
-10 3.55 0.005017668
-20 -3.56 -0.005031802
-30 -5.68 -0.008028269

BW =5 MHz. (Band XII)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -3.66 -0.005173145
+40 -4.13 -0.005837456
+30 -3.68 -0.005201413
+20 3.12 0.004409894
+10 -3.2 -0.004522968

0 3.43 0.004848057
-10 -4.56 -0.00644523
-20 -4.41 -0.006233216
-30 -5.75 -0.008127208
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BW = 10 MHz. (Band XII)

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 -3.55 -0.005017668
+40 -4.43 -0.006261484
+30 -4.62 -0.006530035
+20 4.32 0.006106007
+10 4.41 0.006233216

0 -3.26 -0.004607774
-10 -4.13 -0.005837456
-20 -4.26 -0.006021201
-30 -4.88 -0.006897527

Frequency stability over voltage variations

BW = 1.4 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 7.8 0.004502165

Vmin 3.23 9.38 0.005414141

BW = 3 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 7.67 0.004427128

Vmin 3.23 8.91 0.005142857

BW =5 MHz (Band IV)

D DEKRA

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 8.48 0.004894661
Vmin 3.23 10.2 0.005887446
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BW = 10 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 8.81 0.005085137
Vmin 3.23 8.65 0.004992785
BW = 15 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 8.17 0.004715729
Vmin 3.23 10.66 0.006152958
BW =20 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 10.54 0.006083694
Vmin 3.23 10.16 0.005864358
BW = 1.4 MHz (Band XII)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -3.69 -0.005215548
Vmin 3.23 4.08 0.005766784
BW = 3 MHz (Band XII)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 3.35 0.004734982
Vmin 3.23 3.66 0.005173145

D DEKRA
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BW = 5 MHz (Band XII)

>

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 -3.72 -0.005257951

Vmin 3.23 4.08 0.005766784

BW = 10 MHz (Band XII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 -4.09 -0.005780919

Vmin 3.23 4.01 0.005667845

Reference points established at the applicable otadeemissions limit (worst case):

DEKRA

BW = 1.4 MHz BW =3 MHz BW =5 MHz BW =10 MHz | BW=15MHz | BW =20 MHz
(Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V)
(I\/]ICIIZ|Z) 1710.0871 1710.2212 1710.1491 1710.55Y6 1710.8098711.1820
(I\;I|I_-||z) 1754.9109 1754.7788 1754.8529 1754.4484 1754.1822753.7730
BW = 1.4 MHz BW =3 MHz BW =5 MHz BW =10 MHz
(Band XII) (Band XIl1) (Band XlI) (Band XII)
fL
(MH2) 699.0800 699.2300 699.1640 699.5680
H 715.9089 715.7588 715.8448 715.4364
(MH2) . . . .
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>

Reference pointk. andfH with the worst-case frequency offsets added otraated:

DEKRA

BW=1.4 MHz |BW =3 MHz (Band| BW =5 MHz (Band, BW =10 MHz BW = 15 MHz BW = 20 MHz
(Band 1V) V) V) (Band 1V) (Band 1V) (Band 1V)
(I\/]ICII:|z) 1710.0871 1710.2212 1710.1491 1710.5576 1710.8098 711.1820
(Nf||:|2) 1754.9109 1754.7788 1754.8529 1754.4484 1754.1822 753.1730
BW = 1.4 MHz BW =3 MHz BW =5 MHz BW = 10 MHz
(Band XlI) (Band XlI) (Band Xl1) (Band XII)
fL
(MHz) 699.0800 699.2300 699.1640 699.568D
H 715.9089 715.7588 715.8448 715.4364
(MH2) . . . :
The reference frequency points stay within the anigkd blocks.
Verdict: PASS
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The occupied bandwidth measurement was performeleabutput terminals of the EUT using an attenuato
power splitter and spectrum analyser. The EUT vearolled via the Universal Radio CommunicatiorteeR&S
CMWS500 selecting maximum transmission power of BigT and different modes of modulation. The 99%
occupied bandwidth and the -26 dBc bandwidth weeasuared directly using the built-in bandwidth mezsu
option of spectrum analyser.

TEST SETUP
Spectrum,
— Analyser
EUT ——— Arenuanr —( gzl
Signalling
T_ L Unit
‘ Power
suoply
RESULTS
LTE QPSK MODULATION. BW = 1.4 MHz (Band V). Narrolwand: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.10940 1.10190 1.0959
-26 dBc bandwidth (MHz) 1.37400 1.27400 1.31000
Measurement uncertainty (kHz) <+4.67
LTE 16QAM MODULATION. BW = 1.4 MHz (Band IV). Narn band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.92472 0.91864 0.9179
-26 dBc bandwidth (MHz) 1.17000 1.17300 1.15800
Measurement uncertainty (kHz) <+4.67
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LTE QPSK MODULATION. BW = 3 MHz (Band IV). Narrowand: 1.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.28950 1.11120 1.0239
-26 dBc bandwidth (MHz) 1.71000 1.46100 1.51000
Measurement uncertainty (kHz) <+10.00
LTE 16QAM MODULATION. BW = 3 MHz (Band IV). Narroviband: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.96371 0.98395 0.2443
-26 dBc bandwidth (MHz) 1.50000 1.67400 1.24900
Measurement uncertainty (kHz) <+10.00
LTE QPSK MODULATION. BW =5 MHz (Band IV). Narrowand: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.12240 1.18800 1.0274
-26 dBc bandwidth (MHz) 1.79000 1.92200 1.73500
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz (Band 1V). Narrovband: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.99132 1.02580 0.9845
-26 dBc bandwidth (MHz) 1.56700 1.69600 1.64700
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz (Band V). Narrolwand: 4.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.18950 1.17510 1.06553
-26 dBc bandwidth (MHz) 1.73500 2.12900 1.70700
Measurement uncertainty (kHz) <+33.33
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LTE 16QAM MODULATION. BW =10 MHz (Band V). Narroviband: 4.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.03360 1..0053 0.8856
-26 dBc bandwidth (MHz) 1.72700 1.60900 1.53800
Measurement uncertainty (kHz) <+33.33
LTE QPSK MODULATION. BW = 15 MHz (Band V). Narrolwand: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.12320 1.15870 1.%417
-26 dBc bandwidth (MHz) 1.79800 1.76900 1.63400
Measurement uncertainty (kHz) <+50.00
LTE 16QAM MODULATION. BW =15 MHz (Band V). Narroviband: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.96279 0.99406 0.9940
-26 dBc bandwidth (MHz) 1.55200 1.59400 1.59900
Measurement uncertainty (kHz) <+50.00
LTE QPSK MODULATION. BW = 20 MHz (Band IV). Narrowand: 8.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.17120 1.16130 1.0398
-26 dBc bandwidth (MHz) 1.71400 1.82600 1.73900
Measurement uncertainty (kHz) <+66.67
LTE 16QAM MODULATION. BW = 20 MHz (IV). Narrow bandB.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.00220 1.01850 1.0119
-26 dBc bandwidth (MHz) 1.62500 1.66900 1.59500
Measurement uncertainty (kHz) <+66.67
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LTE QPSK MODULATION. BW = 1.4 MHz (Band XII). Narw band: 1.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.10660 1.09560 1.0014
-26 dBc bandwidth (MHz) 1.28900 1.31800 1.26600
Measurement uncertainty (kHz) <+4.67
LTE 16QAM MODULATION. BW = 1.4 MHz (Band XIlI) Narrew band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.92859 0.92537 0.9191
-26 dBc bandwidth (MHz) 1.12400 1.14500 1.09300
Measurement uncertainty (kHz) <+4.67
LTE QPSK MODULATION. BW = 3 MHz (Band XII). Narrowand: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.12670 1.13680 1.0420
-26 dBc bandwidth (MHz) 1.39600 1.85600 1.80800
Measurement uncertainty (kHz) <+10.00
LTE 16QAM MODULATION. BW = 3 MHz (Band XllI). Narrowband: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.08980 0.97115 0.9702
-26 dBc bandwidth (MHz) 2.05600 1.34200 1.33300
Measurement uncertainty (kHz) <+10.00
LTE QPSK MODULATION. BW =5 MHz (Band XII). Narrowand: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.17290 1.13300 1.0665
-26 dBc bandwidth (MHz) 1.72400 1.92700 1.78700
Measurement uncertainty (kHz) <+16.67

Report No: (NIE)
52288RRF.001

Page 168 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE 16QAM MODULATION. BW =5 MHz (Band XllI). Narrowband: 2.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.03770 1.11180 1.0472
-26 dBc bandwidth (MHz) 1.71700 1.48800 1.37000
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz (Band XII) Narrowand: 4.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.16220 1.15360 1.0717
-26 dBc bandwidth (MHz) 1.73300 1.53100 1.78100
Measurement uncertainty (kHz) <+33.33
LTE 16QAM MODULATION. BW =10 MHz (Band XIlI). Narrew band: 4.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.05250 1.13620 1.0456
-26 dBc bandwidth (MHz) 1.69000 1.52000 1.77500
Measurement uncertainty (kHz) <+33.33

Report No: (NIE)
52288RRF.001 Page 169 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 1.4 MHz (Band IV)
Lowest Channel

D DEKRA

Ref 20 dBm #Atten 20 dB
tpeak WMW
[ufe] b
19 i
o g L.
st
i6 oo, Wiy
dB
LaAw
Ml 52
Center 1.718 708 B GHz Span 2.8 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 2.997 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
1 1@94 MHZ ® dB -26.00 4B
Transmit Freq Error 12.614 Hz
% dB Bandwuidth 1.374 MHz

Middle Channel

Ref 26 dBm #Atten 20 dB
tPeak ™ e e e A P Bt g
el 1
18
dB/ N e
wv-"’"{' WMW

LaAw

M1 352

Center 1.732 506 GHz
#Res BH 30 kHz

Occupied Bandwi

#YBH 108 kHz
dth

1.1818 MHz

Transmit Freq Error
% B Bandwidth

-1.763 kHz
1.274 MHz

Span 2.8 MHz

Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr
% dB

99.00 %
-26.08 dB
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- Espafia

D DEKRA

Ref 28 dBm #Atten 20 dB

18

dB/ i/ b,

Offst s Mnmu\m %Wm A

16 e TR

dB

LgAw

Ml 52

Center 1.754 308 8 GHz Span 2.8 MHz

#Res BH 30 kHz #BH 188 kHz Sweep 2.997 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  §9.00 %
1.#959 MHz x dB -26.08 dB

Transmit Freq Error 664,454 Hz

% B Bandwuidth 1.318 MHz

LTE 16QAM MODULATION. BW
Lowest Channel

= 1.4 MHz (Band IV)

Ref 28 dBEm

#Atten 20 dB

#Peak

WWW

v (UL A

16 uu“uM

LgAw

M1 52

Center 1.718 706 8 GHz
#Res BH 30 kHz

Occupied Bandwi
924

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

dth
.7166 kHz

-81.673 kHz
1.178 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Middle Channel

D DEKRA

Ref 28 dBEm

#Atten 20 dB

#Peak

MMW

i
T

A A
LTI

LgAw

M1 52

Center 1.732 508 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

918.6376

#\YBH 188 kHz

kHz

-88.093 kHz

1.173 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr

99.00 %

®x dB -26.00 dB

Highest Channel

% Agilent 23:54:13

Apr 1

Ref 28 dBm

#Atten 20 dB

#Paak

{W’V\-—/MW

S
W~

ukwﬂmr

Ml s

16 oy

LaAw

M1 352

Center 1.754 300 8 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

917.9684

#\YBH 188 kHz

kHz

-59.560 kHz

1.158 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr

99.00 %

x dB -26.60 dB
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LTE QPSK MODULATION. BW = 3 MHz (Band V)

Lowest Channel

D DEKRA

Ref 28 dBEm

#Atten 20 dB

#Peak

Whﬂumvwmq

§

i

ﬁmww

16 wfﬂ' Y
dB Pl |

W

LgAw

M1 52

Center 1.718 325 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.2895 MHz

Transmit Freq Error
% B Bandwidth

124,838 kHz
1.718 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Middle Channel

Ref 28 dBm

#Paak

J“—WHMN"LWHPJ,

T

16 ﬂv-ﬂ..-[ﬂ“"

W

iy [

o
i

WIH IIl '-"H"I‘q

LaAw

M1 352

Center 1.731 925 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1112 MHz

Transmit Freq Error
% B Bandwidth

-55.296 kHz
1.461 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Highest Channel

Espafia

D DEKRA

Ref 28 dBm

#Atten 20 dB

#Paak

MMW—.I

LaAw

M1 352

Center 1.752 856 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1239 MHz

Transmit Freq Error
% B Bandwidth

20.901 kHz
1.518 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr
% dB

99.00 %
-26.08 dB

LTE 16QAM MODULATION. BW
Lowest Channel

= 3 MHz (Band V)

Ref 20 dBm #Atten 20 dB

tE;ak "nf'u-zx.._‘

10 7 ﬂ?\

dB/ WJ wa .

Offst

i A R R
LaAw

Ml 52

Center 1.718 825 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥

963.7112 kHz ® B -26.00 dB

Transmit Freq Error  -46.359 kHz
% dB Bandwuidth 1.568 MHz
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Middle Channel

D DEKRA

Ref 28 dBEm

#Peak

P Al e b

B

T ™,

1

TP

LgAw

M1 52

Center 1.731 325 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

983.9524 kHz

Transmit Freq Error  -117.877 kHz
% B Bandwuidth 1.674 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)
Occ BH % Pwr

% B

99.00 %
-26.99 dB

Highest Channel

Ref 20 dBm #Atten 20 dB
#Peak [——
18
dB/ L, Moo
?Efsfst I e M e LT T
Tty
& Mty Rt THERTE
T T m il Ll |
‘NW 1 b".'u
LaAw
Ml 52
Center 1.752 858 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
®x dB -26.00 dB

944.3240 kHz

Transmit Freq Error -74.612 kH=
% dB Bandwidth 1.249 MHz

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW =5 MHz (Band V)
Lowest Channel

D DEKRA

Ref 28 dBm

#Atten 20 dB

#Paak

M,—-»JM

?r

L
rm

e

LaAw

M1 352

Center 1.711 825 GHz
#Res BH 30 kHz

Occupied Bandwi

#YBH 108 kHz
dth

1.1224 MHz

Transmit Freq Error
% B Bandwidth

47.512 kHz
1.798 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

Ref 28 dBEm

#Atten 20 dB

#Peak

Wm

¢

16 Tl-py H'n“u
AT

LgAw

M1 52

Center 1.731 782 GHz
#Res BH 30 kHz

Occupied Bandwi

#YBH 108 kHz
dth

1.1880 MHz

Transmit Freq Error
% B Bandwidth

54,384 kHz
1.922 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
52288RRF.001

Page 176 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

D DEKRA

Ref 28 dBm

#Atten 20 dB

#Paak

MMWMNJ'II

7

o

nmﬁmmwm

R

LaAw

M1 352

Center 1.751 856 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error

% B Bandwidth

1.1274 MHz

#\YBH 188 kHz

20.184 kHz

1.735 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

LTE 16QAM MODULATION. BW =5 MHz (Band IV)

Lowest Channel

Ref 28 dBm

#Atten 20 dB

#Paak

¢

L

s pot
o]

e

LaAw

M1 352

Center 1.711 825 GHz

#Res BH 30 kHz

Occupied Bandwidth
991.3200 kHz

Transmit Freq Error

% B Bandwidth

#\YBH 188 kHz

-44.356 kHz

1.567 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

Ref 28 dBEm #Atten 20 dB

#Peak

LgAw

Ml 52
Center 1.731 732 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.0258 MHz x dB  -26.00 dB

Transmit Freq Error  22.683 kHz
% B Bandwuidth 1.696 MHz

Highest Channel

Ref 20 dBm #Atten 20 dB

#Paak et e

LDg # Wg

18 2

dB/ s Mg

?Efst . R L W“%m.”

@ A I

LaAw

Ml 52

Center 1.751 858 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
984.5747 kHz *dB 2600 d

Transmit Freq Error  -65.754 kHz
% dB Bandwidth 1.647 MHz

Report No: (NIE)
52288RRF.001 Page 178 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 10 MHz (Band IV)
Lowest Channel

D DEKRA

Ref 28 dBEm

#Atten 20 dB

#Peak

N Loy

NN

L~

LgAw

M1 52

Center 1.714 458 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1895 MHz

Transmit Freq Error

% B Bandwidth

36.467 kHz
1.735 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Middle Channel

Ref 28 dBm

#Atten 20 dB

#Paak

| e et

MW”

LaAw

M1 352

Center 1.731 925 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1751 MHz

Transmit Freq Error

% B Bandwidth

46.772 kHz
2.129 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

D DEKRA

Ref 28 dBEm

#Atten 20 dB

#Peak

kbl i it 1

¢

o

MPM

16 plea

Fl
“W'\Hld_h

LgAw

M1 52

Center 1.749 425 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1553 MHz

Transmit Freq Error
% B Bandwidth

39.374 kHz
1.787 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 10 MHz (Band IV)

Lowest Channel

Ref 28 dBm

#Atten 20 dB

#Paak

%m..l"‘ﬂn’\,—-n‘\hm\
E

e

e Wl

A 1L}
T T !"’Imh

LaAw

M1 352

Center 1.714 456 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.0336 MHz

Transmit Freq Error
% B Bandwidth

-68.860 kHz
1.727 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

Ref 28 dBEm #Atten 20 dB

#Peak [T

LDg q[ Mb

1@ w

dB/ I L

Offst i R
T

i =
m o
2
(
=

LgAw

Ml 52
Center 1.731 925 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.0053 MHz x dB  -26.00 dB

Transmit Freq Error  -60.335 kHz
% B Bandwuidth 1.609 MHz

Highest Channel

# Agilent B2:25:10 Apr 19,

Ref 26 dBm #Atten 28 dB
#Paak S
18
i - o
1 TR Mt B M e o
]_6 et IR ¥ -n||
R TRLT
LaAw
Ml 52
Center 1.749 425 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
985.6841 kHz ® B -26.00 dB

Transmit Freq Error  -75.245 kH=
% dB Bandwidth 1.538 MHz

Report No: (NIE)
52288RRF.001 Page 181 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 15 MHz (Band IV)
Lowest Channel

# Agilent

Ref 28 dBEm

Atten 28 dB

D DEKRA

#Peak

e ik et

¢

i
Ay

LgAw

M1 52

Center 1.716 808 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1232 MHz

Transmit Freq Error
% B Bandwidth

£5.548 kHz
1.798 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)

Occ BH % Pwr
% B

99.00 %
-26.99 dB

Middle Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

fram et et

.

LaAw

M1 352

Center 1.731 206 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1587 MHz

Transmit Freq Error
% B Bandwidth

52.809 kHz
1.769 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr
% dB

99.00 %
-26.08 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

D DEKRA

# Agilent

Ref 28 dBEm

Atten 28 dB

#Peak

N\,\p-'\.f“‘.._,-.fﬂ'\m_u—“%

¢

o

™

HMW

LgAw

M1 52

Center 1.746 858 GHz

#Res BH 30 kHz

Occupied Bandwidth
1.1417 MHz

Transmit Freq Error
% B Bandwidth

8.952 kHz

1.634 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 15 MHz (Band IV)

Lowest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

B R LT T

4

LaAw

M1 352

Center 1.716 206 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

962.7912 kHz

1.552

-19.976 kHz

MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

# Agilent

D DEKRA

Ref 28 dBEm

Atten 28 dB

#Peak

e e T e

¢

h»ﬂ“ww

LgAw

M1 52

Center 1.731 308 GHz

#Res BH 30 kHz

Occupied Bandwidth
994.0622 kHz

Transmit Freq Error
% B Bandwidth

-7.111 kHz

1.554 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

ot o

B

LaAw

M1 352

Center 1.746 856 GHz

#Res BH 30 kHz

Occupied Bandwidth
994.0893 kHz

Transmit Freq Error
% B Bandwidth

1.599 MHz

#\YBH 188 kHz

-62.629 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 20 MHz (Band IV)
Lowest Channel

# Agilent

Ref 28 dBEm

Atten 28 dB

D DEKRA

#Peak

IMM

|

16 it

LgAw

M1 52

Center 1.719 469 GHz
#Res BH 30 kHz

Occupied Bandwi

#YBH 108 kHz
dth

1.1712 MHz

Transmit Freq Error
% B Bandwidth

-18.593 kHz
1.714 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)
Occ BH % Pwr 99.08 7

®x dB -26.00 dB

Middle Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

A P e

¢

sl

]

LaAw

M1 352

Center 1.731 906 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1613 MHz

Transmit Freq Error
% B Bandwidth

44,262 kHz
1.526 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)
Occ BH ¥ Pwr 9960 %

x dB -26.60 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

D DEKRA

# Agilent

Ref 28 dBEm

Atten 28 dB

#Peak

N ot o™i

o

M
IV'IJ".\

LgAw

M1 52

Center 1.744 425 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1398 MHz

Transmit Freq Error  25.920 kHz

% B Bandwidth

1.739 MHz

Span & MHz

Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 20 MHz (Band 1V)

Lowest Channel

# Agilent

Ref 28 dBm

Atten 28 dB

#Paak

WM

o 3

™ b

MMW

e

sy

LaAw

M1 352

Center 1.719 469 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.8822 MHz

Transmit Freq Error  -114.677 kHz

% B Bandwidth

1.625 MHz

Span 5 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

# Agilent

Fef 26 dBm Atten 28 dB
#Poak (‘W%‘\.

16 g ot e e

LgAw

Ml 52
Center 1.731 988 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.0185 MHz x dB  -26.00 dB

Transmit Freq Error  -36.863 kHz
% B Bandwuidth 1.669 MHz

Highest Channel

# Agilent

Ref 28 dBm Atten 28 dB
#Peak et

J

L6 [t R AN,

LaAw

Ml 52
Center 1.744 425 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.0119 MHz x dB  -26.00 dB

Transmit Freq Error  -71.008 kHz
% dB Bandwidth 1.595 MHz

Report No: (NIE)
52288RRF.001 Page 187 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 1.4 MHz (Band XII)
Lowest Channel

D DEKRA

# Agilent
Ref 20 dBm #Htten 20 dB
tE;ak iw-"r\/ﬁ\—m—r oretm e,
&/ / N

Offst [ 2
16 s T it 1

LaAw

M1 352

Center 699.708 MHz
#Res BH 30 kHz

Occupied Bandwidth

#\YBH 188 kHz

1.1866 MHz

Transmit Freq Error  -4.948

kHz

% dB Bandwidth 1.289 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent
Ref 26 dBm Atten 28 dB
#Paak
LDQ {WMM_MMNMM»M%
18
dB/ 7 \
e
?EFS‘: A0 MYk e I’hl"l‘ wf'rﬁ%j \J‘Lm 'IF"NLM WTMM
e u'““ ARV Vi Ll
LaAw
M1 52
Center 707.508 & MHz Span 2.8 MHz

#Res BH 38 kHz
Occupied Bandwidth

#\YBH 188 kHz

1.8956 MHz

Transmit Freq Error -2.524

kHz

% dB Bandwidth 1.318 MHz

Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

# Agilent

D DEKRA

Ref 28 dBEm

#Atten 20 dB

#Peak

T W I TP W e A

1
b
:

i

LgAw

M1 52

Center 715.368 & MHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1914 MHz

Transmit Freq Error  481.866 Hz

% B Bandwidth

1.266 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 1.4 MHz (Band XII)

Lowest Channel

# Agilent

Ref 28 dBEm

#Atten 20 dB

#Peak

LMWW

=
16 P e il R r‘'“'f'\""‘"""\'Im"r\'""'_L'W"/MJ

L

LgAw

M1 52

Center 539,768 MHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

928.5802 kHz

Transmit Freq Error  -93.115 kHz

% B Bandwidth

1.124 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas -

Middle Channel

Malaga - Esparia

D DEKRA

4 Agilent

Ref 28 dBEm

At

ten 28 dB

#Peak

|_.v—nw-nw"\'\""-"""\. P e e ek e

)

dr

16 ‘I M,«.,Umm HJ‘)NJ)

!

L/ uU-'urw"

LgAw

M1 52

Center 707.500 & MHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

925.3657

#\YBH 188 kHz

kHz

-59.340 kHz

1.145 MHz

Sweep 2.997 m

Occ BH % Pwr
% B

Span 2.8 MHz
s (1080 pts)

99.00 %
-26.99 dB

Highest Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

#Paak

s M

RGO YT

LaAw

M1 352

Center 715.360 & MHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

919.1904

#\YBH 188 kHz

kHz

-58.961 kHz

1.893 MHz

Sweep 2.997 m

Occ BH ¥ Pwr
% dB

Span 2.8 MHz
5 (1800 pts)

99.00 %
-26.08 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 3 MHz (Band XII)
Lowest Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

D DEKRA

#Paak

e

—
——

LaAw

M1 352

Center 699.850 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1267 MHz

Transmit Freq Error
% B Bandwidth

12.683 kHz
1.396 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent

Ref 28 dBEm

#Atten 20 dB

#Peak

VA T N

v

o

LgAw

M1 52

Center 706780 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1368 MHz

Transmit Freq Error
% B Bandwidth

79.497 kHz
1.856 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Highest Channel

# Agilent

Ref 28

dBm

#Atten 20 dB

D DEKRA

#Peak

e e A A e o,

LgAw

M1 52

Center 713.825 MHz

#Res B

W 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.1420 MHz

Transmit Freq Error
% B Bandwidth

38.114 kHz
1.888 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 3 MHz (Band XIlI)
Lowest Channel

'-.i.: A

Ref 28

gilent

#Paak

LaAw

M1 352

dBm #Atten 28 dB
me-—'\ql
¢ |
S Y
“*“”W“quﬂwvwnY$FWW#¥ BN R 2% S
i T
Center 699,850 MHz Span 5 MHz

#Res BH 30 kHz

Occupied Bandwidth
1.0898 MHz

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

-5.691 kHz
2.856 MHz

Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.001
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

4 Agilent

Ref 28 dBm #Atten 20 dB

#Peak

Log P s

18 h d

a/ ME l\'\“"'“]‘?-*‘v‘nr

Offst LAt LU PN

16 - M‘A'I'MM Mh

dB

LgAw

Ml 52

Center 7BE.780 MHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

971.1522 kHz x dB 2600 4B

Transmit Freq Error  1.975 kHz
% B Bandwuidth 1.342 MHz

Highest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

T [

Y

LaAw

Ml 52
Center 713.825 MHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
970.2658 kHz x dB  -26.00 dB

Transmit Freq Error -48.149 kHz
% dB Bandwidth 1.333 MHz

Report No: (NIE)
52288RRF.001 Page 193 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW =5 MHz (Band XII)
Lowest Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

D DEKRA

#Paak

e

16 Y ALEARIS B

LaAw

M1 352

Center 700,850 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1729 MHz

Transmit Freq Error
% B Bandwidth

14.934 kHz
1.724 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

#Paak

R Y el " A T A

L

LaAw

M1 352

Center 706.850 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1330 MHz

Transmit Freq Error
% B Bandwidth

11.728 kHz
1.927 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Highest Channel

D DEKRA

# Agilent

Ref 28 dBEm

#Atten 20 dB

#Peak

el i al

o

S

——

LgAw

M1 52

Center 712.875 MHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

1.1665 MHz

#\YBH 188 kHz

-27.459 kHz

1.787 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW =5 MHz (Band XII)

Lowest Channel

# Agilent

Ref 28 dBEm

#Atten 20 dB

#Peak

[l s e pmrer,

2

P e,

LgAw

M1 52

Center 700,858 MHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

1.0377 MHz

#\YBH 188 kHz

-57.869 kHz

1.717 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
52288RRF.001

Page 195 of 253

2017-08-02



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Middle Channel

D DEKRA

4 Agilent

Ref 28 dBEm

#Peak

LgAw
Ml 52

#Atten 20 dB

R S R Y

o \
-

i Ui

Center 706858 MHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.1118 MHz

Transmit Freq Error  -50.372 kHz

% B Bandwidth

1.488 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBm

#Paak

LaAw
Ml 52

#Atten 20 dB

M‘gﬁ"ﬂww

Center 712.875 MHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.8472 MHz

Transmit Freq Error  -31.867 kHz

% B Bandwidth

1.378 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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LTE QPSK MODULATION. BW = 10 MHz (Band XII)
Lowest Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

D DEKRA

#Paak

LaAw

M1 352

Center 703.425 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1622 MHz

Transmit Freq Error
% B Bandwidth

38.621 kHz
1.733 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Middle Channel

# Agilent

Ref 28 dBEm

#Atten 20 dB

#Peak

e et P AR

K

MMVW

LgAw

M1 52

Center 706.968 MHz
#Res BH 30 kHz

Occupied Bandwidth
1.1536 MHz

Transmit Freq Error
% B Bandwidth

52.855 kHz
1.531 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Highest Channel

# Agilent

Ref 28 dBm #Atten 20 dB
#Peak

i T e A T o LN Y

LgAw

Ml 52
Center 718.425 MHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1717 MH=z x dB  -26.00 dB

Transmit Freq Error  28.136 kHz
% B Bandwuidth 1.781 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band XiII)
Lowest Channel

# Agilent
Ref 28 dBm #Atten 20 dB
#Peak
18 jf !
dB/ N
v
%ht o nmww LI
i \VF R
LgAw
Ml 52
Center 7B3.425 MHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
1.8525 MHz x dB -26.08 dB

Transmit Freq Error  -33.435 kHz
% B Bandwuidth 1.698 MHz
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Middle Channel

D DEKRA

1 Agilent

Ref 28 dBm

#Atten 20 dB

#Peak

L e T

-~

Offst ﬁﬂﬂv,,¢~w-«—~r““‘*“”

16 e

LagAw

Ml 52

Center 705.908 MHz

#Res BW 30 kHz

#\YBH 180 kHz

Occupied Bandvidth

1.1362 MHz

Transmit Fre¢g Error  -16.317 kHz

% JB Bandwidth

1.526 MHz

Span & MHz
Sweep 5.328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 28 dBm

#Atten 20 dB

#Paak

e T

16 ;ﬁ;ﬁ%ﬁ#ﬁ

LaAw

M1 352

Center 710.425 MHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.8456 MHz

Transmit Freq Error  -39.941 kH=

% B Bandwidth

1.775 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Spurious emissions at antenna terminals

SPECIFICATION
LTE BAND IV. FCC §2.1051 and §27.53 (h). RSS-13au3le 6.6.

According to specification. the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

LTE BAND XII. FCC §2.1051 and §27.53 (g). RSS-13ae 4.6.

According to specification. the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10 log (Po). and the leveBm d
relative Po becomes:
Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = dBm.

METHOD

The EUT RF output connector was connected to atrgpeanalyser and to the Universal Radio Commuitinat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The spectrum was investigated from 9 kHz to 18 &z TE Band IV.

The spectrum was investigated from 9 kHz to 8 GATE Band XII.

The reading of the spectrum analyser is correcidiu te attenuation loss of connection between wuigrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of Narrow band, Rese Blocks and modulation which is the worst dase
conducted power was used.
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TEST SETUP
Spectrum;
— Analyser
BT — Aﬁem;ncr—( bgised
Signalling|
1 L [Unit
| o
suoply

RESULTS (see plots in next pages)

LTE BW = 1.4 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 3 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

D DEKRA
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LTE BW =5 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =10 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBeae to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =15 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 20 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

D DEKRA
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LTE BW = 1.4 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 3 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =5 MHz. Band XIlI

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =10 MHz. Band XII

1. CHANNEL: LOWEST
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
No spurious signals were found at less than 20dBee to the limit in all the range.

Measurement uncertainty = <+1.20 dB.

Verdict: PASS
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LTE BW = 1.4 MHz (Band IV)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

: WLWWMM

Start 9 kHz Stop 18.888 GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

MW

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

% Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

LTE BW = 3 MHz (Band V)
1. CHANNEL: LOWEST

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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2. CHANNEL: MIDDLE

% Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
3. CHANNEL: HIGHEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

: Wmmaww

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.
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LTE BW = 5 MHz (Band IV)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

Start 9 kHz Stop 18.888 GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

M

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

s Agilent

D DEKRA

Ref 2& dBm

#Peak

#Atten 22 dB

WW

: W

Start 9 kHz
#Res BH 1 MHz

Stop 18,808 GHz
#UBH 3 MHz #Sween 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

LTE BW = 10 MHz (Band IV)
1. CHANNEL: LOWEST

- Agilent

Ref 2& dBm

#Peak

#Atten 22 dB

Start 9 kHz
#Res BH 1 MHz

Stop 18,808 GHz
#UBH 3 MHz #Sween 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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2. CHANNEL: MIDDLE

% Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

Mwwwmwwww

Start 9 kHz Stop 18.888 GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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LTE BW = 15 MHz (Band V)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

Start 9 kHz Stop 18.888 GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

‘, T PO AVMTIIVE ot ittt o

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

WWWW

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fieuy.

LTE BW = 20 MHz (Band IV)
1. CHANNEL: LOWEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

MMWMWWW

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiety.
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2. CHANNEL: MIDDLE

% Agilent

Ref 28 dBm #Atten 22 dB
#Peak

AR WWW
:W

Start 9 kHz Stop 18,808 GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 18.888 GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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LTE BW = 1.4 MHz (Band XII)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.0688 B GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

s Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

s Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

LTE BW = 3 MHz (Band XII)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiety.
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2. CHANNEL: MIDDLE

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

: WWWW

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

Start 9 kHz Stop 8.0688 B GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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LTE BW = 5 MHz (Band XII)
1. CHANNEL: LOWEST

- Agilent

Ref 28 dBm #fAtten 22 dB

#Peak

S TY] S YT E TRy g

Start 9 kHz Stop 8.0688 B GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

R WL e

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

s Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Y TR Ty

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

LTE BW = 10 MHz (Band XII)
1. CHANNEL: LOWEST

- Agilent

Ref 2& dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiety.
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2. CHANNEL: MIDDLE

s Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.080 @ GHz
#Res BH 1 MHz #\BH 3 MHz #oweep 2 5 (8192 pts)_

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

3 Agilent

Ref 28 dBm #Atten 22 dB
#Peak

Start 9 kHz Stop 8.0688 B GHz
#Res BH 1 MHz #VBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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Spurious emissions at antenna terminals at Block Epes

SPECIFICATION
FCC 8§2.1051 and 827.53(g) (h). RSS-139 ClauseRs6-130 Clause 4.6.

According to specification. the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

METHOD

The EUT RF output connector was connected to atgpranalyser and to the Universal Radio Commuiunat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The reading of the spectrum analyser is correctiid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of modulation whishhe worst case for conducted power was used.

For LTE Band IV. as indicated in FCC part 27.53 (B)YRSS-139 Clause 6.6.. in the 1 MHz bands imatet)i
outside and adjacent to the licensee’s frequenmgkldr band. a resolution bandwidth of at least pereent of the
emission bandwidth of the fundamental emissiorefttansmitter may be employed.

For LTE Band XII. as indicated in FCC part 27.53 [8SS-130 Clause 4.6., in the 100 kHz bands imatelyi
outside and adjacent to the licensee’s frequenmgkiabr band. a resolution bandwidth of 30 kHz mayemployed.

TEST SETUP
Spectrum;
— Analyser
: Fowey
BT — Aﬁemsncr—( bgised
Signalling
— L [Unit
|t
suoply
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RESULTS (see plots in next pages)

D DEKRA

(Channels in RB=1. RB=1. RB=1. RB=1. RB=1. RB=1.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block] -22.93 -29.03 -25.64 -33.63 -36.93 -39.22
Edge at antenna pofr
(dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block] -25.62 -26.76 -25.73 -29.63 -31.92 -36.17
Edge at antenna pofr
(dBm)
(Channels in RB= 1. RB= 1. RB= 1. RB= 1. RB= 1. RB= 1.
Band IV): Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max.| Offset=Max. | Offset=Max.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest -22.26 -28.28 -23.91 -30.97 -35.54 -37.41
Block Edge at
antenna port (dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest -26.66 -27.77 -27.58 -30.89 -32.63 -38.31
Block Edge at
antenna port (dBm)
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(Channels in RB=1. RB=1. RB=1. RB=1.
Band XII): Offset=0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10
MHz MHz MHz MHz
Maximum measured
level at lowest Block -29.43 -31.02 -29.04 -31.46
Edge at antenna pofr
(dBm)
Band XIlI): Offset=0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10
MHz MHz MHz MHz
Maximum measured
level at lowest Block  -34.17 -32 -29.67 -36.20
Edge at antenna pofr
(dBm)
(Channels in RB=1. RB=1. RB=1. RB=1.
Band XIlI): Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max.
Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8
BW=1.4 BW =3 BW=5 BW =10
MHz MHz MHz MHz
Maximum measured
level at highest -20.95 -23.63 -21.95 -25.49
Block Edge at
antenna port (dBm)
Band XIlI): Offset=0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8
BW=1.4 BW =3 BW=5 BW =10
MHz MHz MHz MHz
Maximum measured
level at highest -25.27 -23.73 -23.34 -27.62

Block Edge at

antenna port (dBm)

Measurement uncertainty = <+2.03 dB.

Verdict: PASS

D DEKRA
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Narrow band = 1. RB = 1. Offset = 0. BW = 1.4 MHBa(d 1V)
CHANNEL LOWEST
% Agilent

Ref 26 dBm

Atten 28 dB -22.93 dBm

#Hyy

AN
7

e i

Center 1.710 080 6 GHz
Res BHW 18 kHz

Span 2 MHz

#\BW 188 kHz #Sween 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 1. RB = 1. Offset = Max. BW = 1.4 MtBand V)
CHANNEL HIGHEST
% Agilent

Ref 26 dBm

Atten 28 dB -22.26 dBm

#Hyy

§3 e’

—

Center 1.755 080 6 GHz
#Res BH 18 kHz

Span 2 MHz

#\BW 188 kHz #Sween 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter
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Narrow band = 1. RB = All. Offset = 0. BW = 1.4 MKRand IV)
CHANNEL LOWEST
s Agilent

Ref 26 odBm Atten 20 dB . -25.62 dBm
#Hyy

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST
- Agilent

Ref 26 odBm Atten 20 dB . -26.66 dBm
#Hyy

Center 1.755 0G0 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 3 MHz (i8aV)
CHANNEL LOWEST
% Agilent

Ref 26 odBm Atten 20 dB . -29.03 dBm
#Hyy

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 2. RB = 1. Offset = Max. BW = 3 MHBafid IV)
CHANNEL HIGHEST

Agilent
Ref 26 dBm Htten 28 dB . -26.28 dBm
#Awy
Log
18
dB/ r"‘"“'"
Offst ‘*"“L

1e |
s AR
SETQ ﬁw N'JM M\Wi
V1 52 /} m“w

§3 FC[™ T Ty
AA

£t

50k

Swp

Center 1.755 0900 & GHz Span 2 MHz

#Res BH 18 kHz #\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 3 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -26.76 dBm
#Hyy

T3 O
D @
= =
L0w)
1!—\
ig,

WL s2 ittt
33 FC A

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 2.

- Agilent

Ref 26 odBm Atten 20 dB . -27.77 dBm
#Hyy

Center 1.755 0G0 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 5 MHz (i8aV)
CHANNEL LOWEST
% Agilent

Ref 26 dBm

Atten 20 dB 22564 dBm

#Hyy

Center 1.710 080 6 GHz

Res BHW 18 kHz

Span 2 MHz
«\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 4. RB = 1. Offset = Max. BW = 5 MHBafid IV)
CHANNEL HIGHEST

Agilent

Ref 26 dBm

Atten 20 dB ©223.91 dBn

#Awy
Log

18
de/

Offst
15
dB

-13.6

dBm
PRwvg

vl 52

1
o]
MMW

53 FC
AA

£
F>50k

Swp

Center 1.755 8
#Res BH 18 kHz

88 GHz

Span 2 MHz
#\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW =5 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 dBm

Atten 20 4B

-25.73 dBm

#Hyy

¥

Center 1.710 080 6 GHz
Res BHW 18 kHz

+YEW 108 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 4.
- Agilent

Ref 26 dBm

Atten 20 4B

Span 2 MHz
#Sweep 2 5 (1080 pts)

-27.58 dBm

#Hyy

Center 1.755 080 6 GHz
#Res BH 18 kHz

+YEW 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1080 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 10 MHa(#®! V)
CHANNEL LOWEST

s Agilent
Ref 26 dBm Atten 20 4B . —-33.63 dBm
#Hyy
Log
18
dB/ ("“‘ e
Offst 'ml

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 8. RB = 1. Offset = Max. BW = 10 MtBand 1V)
CHANNEL HIGHEST

Agilent

Ref 26 dBm Htten 28 dB -30.97 dBm
#Awy
Log
18

dB/ ;"”’W“\‘
ANin
QI13.@ ~"f/ \‘“
dBm “"«\.«h

PAvg g

V1 32 A e,
53 FC 'WMM
AA
£t
50k
Swp

Center 1.755 0900 & GHz Span 2 MHz
#Res BH 18 kHz #\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

Report No: (NIE)
52288RRF.001 Page 228 of 253 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

RB = All. Offset = 0. BW = 10 MHz (Band 1V)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -29.63 dBm
#Hyy

e

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 8.

Agilent

Ref 26 odBm Atten 20 dB . -30.39 dBm
#Hyy

Center 1.755 0G0 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 15 MHza(#! V)
CHANNEL LOWEST
% Agilent

Ref 26 dBm Atten 28 dB

-36.93 dBm

#Hyy

Center 1.710 080 6 GHz
Res BHW 18 kHz #\BW 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 12. RB = 1. Offset = Max. BW = 15 MfBand V)
CHANNEL HIGHEST

Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm Atten 28 dB

-32.54 dBm

#Awy
Log

18

de/

Offst M‘\
15 \
dB

o \\
-13.8

dBm
PRwvg i

Ul s2 L

53 FC B

AR

£
F>50k

Swp

Center 1.755 0900 & GHz
#Res BH 18 kHz #\UBH 106 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#Sweep 2 5 (1000 pts)
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RB = All. Offset = 0. BW = 15 MHz (Band IV)
CHANNEL LOWEST. Narrow band = 1.
s Agilent

Ref 26 odBm Atten 20 dB . -31.92 dBm
#Hyy

Center 1.710 060 @ GHz Span 2 MHz
Fes BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 12.

Agilent

Ref 26 odBm Atten 20 dB . -32.63 dBm
#Hyy

Center 1.755 0G0 @ GHz Span 2 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 20 MHa(#! V)
CHANNEL LOWEST

3 Agilent

Mkrl 1.789 989 GHz

Ref 26 dBm Htten 28 dB -39.22 dBm
#Awy

Log

18

dB/

Offst fﬂm
16 j

dB

Center 1.718 900 GHz Span 3 MHz
#Res BH 18 kHz #\BH 188 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 16. RB = 1. Offset = Max. BW = 20 Mf&and V)
CHANNEL HIGHEST

Agilent

Mkrl 1.7/35 811 GHz

Ref 26 odBm Atten 20 dB -37.41 dBm
#Hyy

AA R
£ ER g

Center 1.755 008 GHz Span 3 MHz
#Res BH 18 kHz «\BH 108 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 20 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.

- Agilent

Ref 26 dBm

Htten 28 dB

Mkrl 1.789 989 GHz
-36.17 dBm

#Awy
Log

18
de/

Offst
15
dB

-13.6

dBm

PRwvg
V152

53 FC
AA

£(f) pebem

F>50k

Swp

Center 1716 8
#Res BH 18 kHz

@ GHz

#4BH 108 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 16.

% Agilent

Span 3 MHz
#Sweep 2 5 (1000 pts)

Ref 26 dBm

Htten 28 dB

Mkrl 1.755 811 GHz
-38.31 dBm

#Awy
Log

18

Center 1.755 8
#Res BH 18 kHz

@ GHz

#4BH 108 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 3 MHz
#Sweep 2 5 (1000 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 1.4 MHBafd XII)

CHANNEL LOWEST

% Agilent

Ref 26 dBm Atten 28 dB

Mkrl 697.949 3 MHz
-24.43 dBm

#Hyy

Center 695808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 1. RB = 1. Offset = Max. BW = 1.4 MdBand XII)

CHANNEL HIGHEST

Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm Atten 28 dB

Mkrl 716.851 4 MHz
-20.95 dBm

#Hyy

-‘r‘-rr-r:-|r1|1| o Ay

Center 716808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz

#Sweep 2 5 (1080 pts)
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Narrow band = 1. RB = All. Offset = 0. BW = 1.4 MKRand XII)
CHANNEL LOWEST

s Agilent

Ref 26 dBm

Atten 20 4B

Mkrl 697.949 3 MHz
-34.17 dBm

#Hyy

S3 FC byl

s
Kyplphlpindtth

Center 695808 0 MHz
#Res BH 1606 kHz

+YEKW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Agilent

Ref 26 dBm

Atten 20 4B

Span 2 MHz
#Sweep 2 5 (1080 pts)

Mkrl 716.851 4 MHz
-25.27 dBm

#Hyy

Offst [H——

Center 716808 0 MHz
#Res BH 1606 kHz

+YEKW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1080 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 3 MHz (i8laXlI)

CHANNEL LOWEST

s Agilent

Ref 26 dBm

Mkrl 697.949 3 MHz
Atten 28 dB -31.62 dBm

#Hyy

Center 695808 0 MHz
#Res BH 1606 kHz

Span 2 MHz
«\BH 300 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 2. RB = 1. Offset = Max. BW = 3 MH&afhd XII)

CHANNEL HIGHEST

- Agilent

Ref 26 dBm

Mkrl 716.851 4 MHz
Atten 28 dB -23.63 dBm

#Hyy

/N
\

fp
|

Center 716808 0 MHz
#Res BH 1606 kHz

Span 2 MHz
«\BH 300 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 3 MHz (Band XII)
CHANNEL LOWEST. Narrow band = 1.

s Agilent

Mkrl 697,949 3 MHz
Ref 26 odBm Atten 20 dB ~-32.00 dBm
#Hyy

i

33 FC LR

£ty

Center 693080 @ MHz Span 2 MHz
#Res BH 1600 kHz «\BH 300 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 2.

Agilent

Mkrl 716,851 4 MHz
Ref 26 odBm Atten 20 dB -23.73 dBm
#Hyy

/

i
]
j

Center 716.080 @ MHz Span 2 MHz
#Res BH 1600 kHz «\BH 300 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 5 MHz (i8laXll)

CHANNEL LOWEST

% Agilent

Ref 26 dBm

Mkrl 697.949 3 MHz

Atten 28 dB -24.04 dBm

#Hyy

W1 52 -
$3 FC Wﬁﬁmﬂw

Center 695808 0 MHz
#Res BH 1606 kHz

Span 2 MHz
«\BH 300 kHz #Sweep 2 5 (1080 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 4. RB = 1. Offset = Max. BW =5 MH&afd XII)

CHANNEL HIGHEST

Agilent

Ref 26 dBm

Mkrl 716.851 4 MHz

Atten 28 dB -21.95 dBm

#Hyy

/f

/

Center 716808 0 MHz
#Res BH 1606 kHz

Span 2 MHz

NOTE: The equipment transmits at the maximum oupouter

«\BH 300 kHz #Sweep 2 5 (1080 pts)
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RB = All. Offset = 0. BW =5 MHz (Band XII)
CHANNEL LOWEST. Narrow band = 1.

% Agilent

Ref 26 dBm Atten 28 dB

Mkrl 697.949 3 MHz
-24.67 dBm

#Hyy

53 FCMAANTT

Center 695808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 4.

Span 2 MHz
#Sweep 2 5 (1080 pts)

- Agilent

Ref 26 dBm Atten 28 dB

Mkrl 716.851 4 MHz
-23.34 dBm

#Hyy

Center 716808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1080 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 10 MHza(®! XII)

CHANNEL LOWEST

% Agilent

Ref 26 dBm

#Hyy

Atten 20 4B

Mkrl 697.949 3 MHz
-31.46 dBm

AT

Center 695808 0 MHz
#Res BH 1606 kHz

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 8. RB = 1. Offset = Max. BW = 10 MtBand XII)

CHANNEL HIGHEST

+YEKW 308 kHz

Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm

#Hyy

Atten 20 4B

Mkrl 716.851 4 MHz
-25.43 dBm

Center 716808 0 MHz
#Res BH 1606 kHz

NOTE: The equipment transmits at the maximum oupouter

+YEKW 308 kHz

Span 2 MHz
#Sweep 2 5 (1080 pts)
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RB = All. Offset = 0. BW = 10 MHz (Band XII)
CHANNEL LOWEST. Narrow band = 1.

s Agilent

Ref 26 dBm Atten 28 dB

Mkrl 697.949 3 MHz
-36.20 dBm

#Hyy

Center 695808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST. Narrow band = 8.

Agilent

Span 2 MHz
#Sweep 2 5 (1080 pts)

Ref 26 dBm Atten 28 dB

Mkrl 716.851 4 MHz
-27.62 dBm

#Hyy

|

Center 716808 0 MHz
#Res BH 1606 kHz #\BW 308 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1080 pts)
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Radiated emissions

SPECIFICATION

FCC 8§2.1051 and 827.53(g) (h). RSS-139 ClauseRs6-130 Clause 4.6.

According to specification. the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

METHOD

The measurement was performed with the EUT insrdareechoic chamber. The spectrum was scanned fdom 3
MHz to at least the 10th harmonic of the highestifiency generated within the equipment.

The EUT was placed on a non-conductive stand at wmeBer distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasmements above 1 GHz.

Detected emissions were maximized at each frequeyaptating the EUT and adjusting the measuringam
height and polarization. The maximum meter readiag recorded.

Each detected emission at less than 20 dB respetiet limit is substituted by the Substitution nuethin
accordance with the ANSI/TIA-603-D: 2010.

TEST SETUP

Radiated measurements below 1 GHz.

ANECHOIC CHAMBER
Measuring 360° I_{[oginng
Antenna able

‘ | | 3 m distance

‘ =

AntennaMast
| (Antennaheight variation: 1-4 m)
Link antenna
Spectrum analyser
Signalling unit

Shielded Control RoomFor
Radiated Measurements
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Radiated measurements above 1 GHz.

VWWWWWWWWWWWWWWAVAWY

Preamplifier

Horn antenna

1 m distance

Horn antenna
for RF link

Y

A

Spectrum
analyser

Shielded control room for
radiated measurements

Signalling unit

D DEKRA
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RESULTS

LTE QPSK AND 16QAM MODULATION. Band IV. BW = 1.4 MBE 3 MHz. 5 MHz. 10 MHz. 15 MHz and 20
MHz.

A preliminary scan determined the 16QAM 5 MHz baiutty Narrow band =2, RB = 5, as the worst case.

The following tables and plots show the resultstifies configuration.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-18 GHz
No spurious signals were found at less than 20dBee to the limit in all the range.
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LTE QPSK AND 16QAM MODULATION. Band XII. BW = 1.4 Mz. 3 MHz. 5 MHz and 10 MHz.

D DEKRA

A preliminary scan determined the 16QAM 5 MHz baiutty Narrow band =2, RB = 5, as the worst case.

The following tables and plots show the resultstiiig configuration.

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz

No spurious signals were found at less than 20dBee to the limit in all the range.

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

Band IV
® REBW 1 MHz
VEW 3 MHz
ref 0O dBm Att O dB SWT 1 =
0 Offget 2.1 dB
--10
DL —-13 qiBm
VIEW]|
-20
-30

~-70

F—60

~-90

—-100

Start 30 MHz 97 MHz/ Stop 1 GHz

(This plot is valid for all three channels)
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Band Xl
CHANNEL: LOWEST

o]

dBm

RBW 100 kHz
VBW 300 kHz
Att 0 dB SWT 1 s

=3
o

F-70

F-90

-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.

CHANNEL: MIDDLE

RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Attt 0 dB SWT 1 s
0 Offget 2 de
F-10
Dl -13 Bm
VIEW|
F-20

-70

F-80

F-90

-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiesagy.

D DEKRA
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CHANNEL: HIGHEST

D DEKRA

RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Att 0 dB SWT 1 s
0 Offget 2 dB
~-10
D1 —-13 B
VIEW)

F-20

--70

F-80

F-S0

-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fierty.
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FREQUENCY RANGE 1 GHz to 3 GHz.
Band IV
CHANNEL: LOWEST

Multiview Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 15 & VBW 3 MHz Mode A&uto Sweep
TOF
1 Frequency Sweep
-10 dem il
H1 -13.000 derm I
-20 dem
-30 dBm
-40 dBm
-60 dBm
70 dBm
-80 dBm
-0 dBm
1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fesaey.

CHANNEL: MIDDLE

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0de & SWT 15 @ VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm
H1 -12.000 dBrm Wl

-60 dBm

-70 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiesay.
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CHANNEL: HIGHEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz

Att 0dB @ SWT 15 @ VBW 3MHz Mode Auto Sweep
TDF
1 Frequency Sweep

H1 -12.000 dBm

-60 dBm

-70 dB

-80 dB

-90 dem

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.

Band XIl. Range 1 GHz to 8 GHz.
CHANNEL: LOWEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 100 kHz
Att 0dB @ SWT 1s @ VBW 300 kHz Mode Auto Sweep
TOF

1 Frequency Sweep

H1 -13.000 clBm

1.0 GHz 30000 pts 700.0 MHz/ 8.0 GHz
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CHANNEL: MIDDLE

1 Frequency Sweep

-10dB

MultiView Spectrum
Ref Level 0.00 dBm
Att OdB = SWT 1s
TDF

RBW 100 kHz
VBW 300 kHz Mode Auto Sweep

H1 -13.000 dem

-40 B

-50 dBm

1.0 GHz

CHANNEL: HIGHEST

MultiView Spectrum

Ref Level 0.00 dBm

Att 0dB = SWT 1s
TDF
1 Frequency Sweep

-10 dBm

30000 pts 700.0 MHz/ 8.0 GHz

RBW 100 kHz
VBW 300 kHz Mode Auto Sweep

H1 -13,000 dBrmr

-20 dB

-30 dB

-60 d

-80 dBm

1.0 GHz

30000 pts 700.0 MHz/ 8.0 GHz
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Band IV._Frequency range 3 GHz to 18 GHz

CHANNEL: LOWEST

MultiView Spectrum
Ref Level 0.00 dBm RBW 1 MHz
Att 0 dB SWT 1= VBW 3 MHz

TDF

1 Frequency Sweep

Mode Auto Sweep

M1[1]

-64.17 dBm
2.000000 GHz

-10 dBm

H1 -12.000 denr

-30 dBm

-70 dBm

-850 dBm

3.0 GHz

CHANNEL: MIDDLE

30000 pts 1.5 GHz/

18.0 GHz

Multiview Spectrum
Ref Level 0.00 dBm RBW 1 MHz
Att 0de = SWT 15 & VBW 3 MHz
TDF

1 Frequency Sweep

Mode Auto Sweep

-10 dBrm

H1 -12.000 dBrr

-20dem

-30dem

-40 dBrm:

-50 dBrm

-70dem
& dam
o0 dam
3.0 GHz 30000 pts 1.5GHz/ 18.0 GHz
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CHANNEL: HIGHEST

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB @ SWT 15 @ VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBém

H1 -13.000 dBerv

-20 dém

-30 dém

-40 dBm

-70dBm

-B0 dBém

-90 dém

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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